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REPORT INFORMATION
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1.1 REPORT DETAILS
Manufacturer Ericsson
Address 349 Terry Fox Drive
Ottawa
Ontario
K2K 2V6
Product Name RD 2242 B5
Product Number KRY 901 332/1
IC Model Name AS9013321
Serial Number(s) C829459692
Software Version CXP9013268/14 R59FK
Hardware Version R1B
Test Specification/Issue/Date FCC CFR 47 Part 2: 2014
FCC CFR 47 Part 22: 2014
Industry Canada RSS-132 Issue 3: 2013
Start of Test 16 March 2015
Finish of Test 19 March 2015
Name of Engineer(s) Neil Rousell
Related Document(s) Industry Canada RSS-GEN Issue 4: 2014
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1.2

BRIEF SUMMARY OF RESULTS

Praduct Service

A brief summary of results for each configuration, in accordance with FCC CFR 47 Part 2 and
22 and Industry Canada RSS-132 and RSS-GEN is shown below.

Spec Clause
Section RSS-GEN / | Test Description Result
Part 2 Part 22 RSS 132
2.1 2.1046 22.913(a) 5.4 Maximum Peak Output Power — Conducted Pass
2.2 2.1049(h) 22.917(b) 6.6 Occupied Bandwidth Pass
22.917(b) i .
2.3 2.1051 22.905(a)(b) 5.5 Spurious Emissions at Band Edge Pass
2.4 2.1051 22.917(a)(b) 5.5 Conducted Spurious Emissions Pass
2.1055 - L
25 (d)(1).(b) 22.355 6.11 /5.3 | Frequency Stability Under Temperature Variations Pass
2.6 2.1055(d)(1) 22.355 6.11/5.3 | Frequency Stability Under Voltage Variations Pass
7.1/5.6 |Receiver Spurious Emissions Pass *
2.1051 22.917(a)(b) 6.13 Transmitter Radiated Emissions Pass*

* - Reference Flextronics Design Validation Centre, Canada EMC Test Report: Reference

Number KO02569-TR-EMC-05_R1

Flextronics Canada Design Services Inc.
1280 Teron Side Road
Kanata, Ontario, K2K 2C1

Canada

Accreditations (Flextronics)
The Design Validation Centre (DVC) test facilities are accredited by the Standards Council of
Canada (SCC) to ISO/IEC 17025 in accordance with the scope of accreditation outlined at the
web site http://palcan.scc.ca/Specs/PDF/95_e.pdf. The SCC is a signatory of the APLAC [4]
and ILAC [14] Mutual Recognition Arrangements. The SCC's Laboratory Accreditation Program
has been evaluated and has demonstrated its competence to operate according to the
requirements of ISO/IEC 17011.

4) APLAC, Asia Pacific Laboratory Accreditation Cooperation, Website (http://www.aplac.org).
14) ILAC, International Laboratory Accreditation Cooperation, Website (http://www.ilac.org/)
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1.3 CONFIGURATION DESCRIPTION

The RD 2242 B5 / KRY 901 332/1 supports Single, Multi Carrier and Mixed Mode operation
from either a single or dual port configuration.

The RD 2242 B5 / KRY 901 332/1 supports LTE Test Models E-TM1.1, E-TM3.1, E-TM3.2 and
WCDMA Test Models TM1, TM5 and TM6 in Band 5 (869 MHz — 894 MHz). LTE Test Models
(as defined in 3GPP TS 36.141) E-TM1.1, E-TM3.1 and E-TM3.2 were used to represent
QPSK, 64QAM and 16QAM modulation respectively and WCDMA Test Models (as defined in
3GPP TS 25.141) TM1, TM5 and TM6 were used to represent QPSK, 16QAM and 64QAM
modulation respectively.

The RD 2242 B5 has been tested and authorized for LTE and WCDMA SC, MC and MM
transmission. The Test Model used, unless otherwise stated, for LTE was E-TM1.1 and
WCDMA TM5.

For TX test cases: Maximum Conducted Output Power, Spurious Emissions at Antenna
Terminals (x1MHz) and Conducted Spurious Emissions, measurements were performed on
both RF Ports using a test limit accounting for MIMO operation with 2 ports. All RF ports were
tested for RF Carrier Power and results recorded using the Measure and Sum approach to
account for MIMO operation. The test limits shown are representative of the worst case. All
testing was performed with the EUT transmitting at maximum RF power unless otherwise
stated.

The EUT was powered via POE (Power Over Ethernet) from the IRU 2242 using a -48V DC
Power supply.

WCDMA B5 (869 MHz — 894 MHz) Channel Configurations

All tests except MC Band Edge Emissions

No. of Carrier Carrier Frequency Configuration (MHz)
Configuration RAT C ;'r' . Bandwidth
armers 1 (MHz) Bottom (BRFBW) Middle (MRFBW) Top (TRFBW)
% 1 5/4.2 871.4 881.6 891.6
W 2 5 - 871.4 + 891.6
871.4 + 886.6 +
3 W 3 5 - 891.6
871.4 + 876.4 +
4 W 4 5 - 886.6 + 891.6
Table 1
MC Band Edge Emissions
No. of Carrier Carrier Frequency Configuration (MHz)
Configuration RAT i Bandwidth
Carriers (MHz) BRFBW (Bottom Edge) TRFBW (Top Edge)
2 (BE) W 2 5 871.4 + 876.4 886.6 + 891.6
Table 2
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LTE B5 (869 MHz — 894 MHz) Channel Configurations

All tests except MC Band Edge Emissions

Praduct Service

No. of Carrier Carrier Frequency Configuration (MHz)
Configuration RAT Ca‘rriers Bandwidth
(MHz) Bottom (BRFBW) Middle (MRFBW) Top (TRFBW)
5 L 1 5 871.5 891.5
6 L 2 5 - 8715 +891.5 -
7 L 1 10 874 881.5 889
8 L 2 10 - 874 + 889 -
Table 3
MC Band Edge Emissions
No. of Carrier Carrier Frequency Configuration (MHz)
Configuration RAT ’ Bandwidth
Carriers (MHz) BRFBW (Bottom Edge) TRFBW (Top Edge)
6 (BE) 2 5 871.5 + 876.5 886.5 + 891.5
8 (BE) 2 10 874 + 884 879 + 889
Table 4

WCDMA/LTE (MM) B5 (869 MHz — 894 MHz) Channel Configurations

All tests except Band Edge Emissions

_ ‘ No. of Carrier Bandwidth Carrier Frequency Configuration (MHz)
Configuration RAT Carrier MH
arriers (MHz) BRFBW MRFBW TRFBW
9 W+L 2 5+10 - 871.4 + 889 -
10 W+W +L 3 5+5+10 - 871.4 + 876.4 + 889 -
W+W+W 871.4 + 876.4+ 8814 +
11 FL+L 5 S+5+5+5+45 - 886.5 + 89L.5 -
Table 5
Band Edge Emissions
. . No. of Carrier Bandwidth Carrier Frequency Configuration (MHz)
Configuration RAT .
Carriers (MH2) BRFBW (Bottom Edge) TRFBW (Top Edge)
12 W+L 2 5+10 871.4 + 878.9 884.1 + 891.6
Table 6
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14 DECLARATION OF BUILD STATUS

MAIN EUT
MANUFACTURING DESCRIPTION Radio Dot
MANUFACTURER Ericsson
TYPE Remote Radic Base Station
PART NUMBER KRY 801 3321
SERIAL NUMBER C829459692
HARDWARE VERSION R1B
SOFTWARE VERSION R59FK
TRANSMITTER OPERATING RANGE 869MHz - 894MHz
RECEIVER OPERATING RANGE 824MHz — 849MHz
COUNTRY OF ORIGIN Sweden
INTERMEDIATE FREQUENCIES DL 117.36 — 142.36MHz, UL: 54.08 — 79.08MHz
LTE
SMDO0 W7D
(i.e. G1D, GXW)
WCDMA
5M00 FSW
MODULATION TYPES: LTE: QPSK, 16QAM, 540AM
(i.e. GMSK, QPSK) WCDMA : QPSK, 16QAM, 64QAM
HIGHEST INTERNALLY GENERATED
FREQUENCY 1.01136CH:
OUTPUT POWER (W or dBm) 2 x 0.05W (17dBm)
FCCID TABAKRYS01332-1
INDUSTRY CANADA ID 287AB-ASS9013321
The RD 2242 BS (KRY 901 332/1) is a Remote Radio Unit forming part of
the Ericsson Radio Base Station (RBS) equipment. The RD provides
TECHNICAL DESCRIPTION {a brief radio access for mobile and fixed devices and is intended for the indoor
description of the intended use and environment. The radio operates over 2 Transmit ports in MRO:Single,
operation) Multi-Carrier, and MIMO transmission with a maximum rated RF Output of
0.05W per port over an operational temperature of 5°C to +40°C. The
unit is designed to be ceiling mounied.

Signature:

David Bolzon
Date: 02 April 2015
Declaration of Build Status Serial Number: C829459692

No responsibility will be accepted by TUV SUD Product Service as to the accuracy of the
information declared in this document by the manufacturer.
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1.5 PRODUCT INFORMATION

1.5.1 Technical Description

The RD 2242 B5 (KRY 901 332/1) is a multi-standard radio forming part of Ericsson’s RBS
6000 series Radio Base Station (RBS) equipment. The RD 2242 (Radio Dot System) product
provides radio access for mobile and fixed devices and is intended for the indoor environment.

An RDI (Radio Dot Interface) cable provides the RD 2242 with a power, control and digital
communications between the RD 2242 and RBS. The location of the RD 2242 with respect to
the RBS is limited to a distance of 100 metres.

The RD 2242 B5 supports two (2) Transmit / Receive ports operating in the Band 5 at a
Downlink (transmit) frequency from 869 MHz to 894 MHz and an Uplink (receive) frequency
from 824 MHz to 849 MHz. The radio operates in FDD (Frequency Division Duplex) with a
duplex spacing of 45 MHz and supports operation on multi Radio Access Transmission
Standards (RATS) at transmit carrier bandwidths up to 10 MHz.

The radio operates over 2 transmit ports in Single, Multi-Carrier, and Mixed Mode MIMO
transmission with a maximum rated RF output power of 50mW per port over an operational
temperature of +5° C to +40° C.

A full technical description can be found in the Manufacturer’s documentation.
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1.6 TEST SETUP

Test Setup, Conducted Measurement:

RD 2242 B5 RU Radio Compliance Set-Up

(L =100 metre)

Praduct Service

uuT

1

A
RD2242 B

HPF

Used for SE

See Section 3 for a list of the test equipment used in the test.

Test Setup, Radiated Measurement:

TE/CTRL

PC/CTRL €110 IRU 2242
Modem Emulator
ey PSU / Fan Tra
ACPWR Power Supply y
RBS 6601
Reference
r Signal Analyzer |—{ 20dB
PC/ CTRL Power Meter

Reference: Flextronics Design Validation Centre, Canada Report Reference Number K002569-
TR-EMC-05_R1.
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1.7 TEST CONDITIONS

For all tests the EUT was set up in accordance with the relevant test standard and to represent
typical operating conditions. Tests were applied with the EUT situated in a shielded enclosure,
test laboratories or a chamber as appropriate.
The EUT was powered from a -48V DC supply via POE (Power Over Ethernet).

1.8 DEVIATION FROM THE STANDARD
No deviations from the applicable test standards or test plan were made during testing.

1.9 MODIFICATION RECORD
No modifications were made to the EUT during testing.

1.10 ALTERNATIVE TEST SITE

Under our group UKAS Accreditation, TUV SUD Product Service conducted the following tests
at Ericsson in Ottawa, Canada.

111 ADDITIONAL INFORMATION

Testing performed in the presence of Mr Denis Lalonde and Ms Diana Gradinaru.
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TEST DETAILS
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MAXIMUM PEAK OUTPUT POWER AND PEAK TO AVERAGE RATIO - CONDUCTED

Specification Reference

FCC CFR 47 Part 2, Clause 2.1046
FCC CFR 47 Part 22, Clause 22.913(a)
Industry Canada RSS-132, Clause 5.4

Date of Test and Modification State

16, 17 and 18 March 2015 - Modification State 0

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

Ambient Temperature 27.3-27.7°C
Relative Humidity 18.5-21.1%

Test Method

The EUT was connected to a Spectrum Analyser via 20dB of attenuation. The path loss
between the EUT and the Spectrum Analyser was measured using a Network Analyser. The
measured path loss was entered as a Reference Level Offset in the Spectrum Analyser.

Measurements were performed with the Spectrum Analyser Band Power measurement function
in accordance with FCC KDB 971168 D01 v02r02. The detector was set to RMS with a RBW of
at least 1% of the theoretical signal bandwidth and a VBW of 3 times the RBW. The detection
bandwidth was configured to be wider than the total bandwidth of the carrier or combinations of
carriers, (multi-carrier). The sweep time was set to Auto and 200 averages were performed
before the result was recorded. Prior to testing, comparative measurements were made with an
Average Power sensor and Power Meter to confirm correlation with the method used.

Due to Average measurements being recorded, an additional Peak to Average measurement
was made in all single carrier configurations. This was achieved using the CCDF function of the
Spectrum Analyser with the RBW being set to 80MHz (In this case 10MHz was the total RF
Bandwidth in single and multi-carrier mode). A comparison was made with a wide band Power
Meter capable of measuring Peak to Average ratio to confirm correlation with the method used.

Testing was performed on both ports.

Page 12 of 120
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Test Results

Configuration 1 — WCDMA SC (see table 1)

Maximum Output Power 17 dBm (per port)

Praduct Service

Peak Output Power / Peak to Average Ratio (PAR)
Antenna Modulation Channel Position B Channel Position M Channel Position T
Power Power Power
(dBm) PAR (dB) (dBm) PAR (dB) (dBm) PAR (dB)
A 16QAM 17.02 6.71 16.71 6.63 17.63 6.69
B 16QAM 16.97 6.61 17.06 6.58 16.34 6.62
Total 20.00 - 19.90 - 20.04 -
Channel Position B - Antenna A
D e T T
enter Freq 871.400000 MHz g Centes Freq: 71.400000 MHz Radio - Woma
S o c B oo n e e = s Trig FreeRun Coums 100 MO0 Mpt
MiGale ) ow SAtten: 10 28
Average Power 100 %, Saussian
16.83 dBm [~
37.62 % at 0dB 0% N :
™\
1% o
|\ ._
100% 37008 o LK
1.0% 6.29 dB ‘
0.1% 6.71dB | \
001% 684dB 0.01% 3
0.001% 69338 [ A
0.0001 % 6.99aB 0.001 % t
Peak 7.00 ¢B \
23.83 dBm
0.0001 % 538 20 dB
Info BW 80 000 MHz

Document 75929787 Report 01 Issue 1
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Channel Position M - Antenna A

600000 MHz | I ETTE T

Centas Freq: 631600000 MHz

ontey Freq 991 s Trig FreeRun Coumes: 10.0 MI10.0 Mpt ek
WiGamiow  WAtien: 1098
Average Power 100 o S2UsSian
16.52 dBm ~
37.66 % at 0dB 10% %
1% \"‘
| || \\\ |
| Y
100%  369dB i LN
10% 62748 | ‘
01% 66368 1|\
001% 672dB 001'% 1 |
0.001% 6.78dB \'-.
0.0001% 683 aB 0.001 % ‘
Peak 686 0B \
23.38 dBm
i 20 dB
Info BW 80 000 MHz
Channel Position T - Antenna A
"~ Centes Freq: 631600000 MHE T
—s- Trig FreeRun Coumty 100 M10.0 Mpt
SAtten: |le
Average Power 100 3, S2ussian
17.44 dBm =
37.46 % at 0dB 10% \\ !
1% A !
'\
100%  3.69dB — | |‘
10%  632dB R
01% 66968 \
001% 679dB 0ot |
0.001% 6.85dB \-.‘
0.0001% 6.89 dB 0.001 % ‘ \ f
Peak 6.92¢B
24.36 dBm
i 7 20 dB
Info BW 80 000 M-z
Ves (908 TH)
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Channel Position B - Antenna

B

Syt ey Peoary ot © e o o
18 4 T a5 1 LIGN AUTD 125140 MM 1T, 2908
Conser Freq 671.400000 Wiz e TP e
 WGol Mo 1§ 80
Average Power 100 o S2UsSian
16.77 dBm ~
37.59 % at 0dB 10% \\ %
1% RS ;
| 'I \\\
| \
100% 367 dB o AERN
10%  623d8 ‘ ’
01%  661a8 || \
001% 6.73dB ol '
0.001% 6.82dB
0.0001 % 6.88aB 0.001 % ! !
Peak 6.93 dB
23.70 dBm | \
a7 20 dB
Info BW 80 000 MHz
Channel Position M - Antenna B
"~ Centes Freq: 631600000 MHe it
—s- Trig FreeRun Coumty 100 M10.0 Mpt
SAtten: |le
Average Power 100 3, S2ussian
16.85 dBm [~~~
37.70 % at 0dB 10 %p——1— \ T
1% N :
N\
[\
100% 367 dB ek RN
10% 62148 T B
01% 65848 ‘ \
001% 66808 0ot v
0.001% 6.740B 1
0.0001 % ©.78 0B 0.001 % ! !
Peak 681 a8
2366 dBm
i 7 20 dB
Info BW 80 000 MHz
Ves (908 TH)
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Channel Position T - Antenna B

Praduct Service

ot e

Arrey - P Won CCDF

C erTiE??TeﬁiQTS’OUd&b'ﬁ}_‘_'

Average

16.12
37.62

100 %
10%
0.1%
0.01%
0.001 %
0.0001 %

Peak
2

Power

dBm
% at 0dB

3.69 dB
6.22 dB
6.62 dB
674 dB
6.84 dB
6.90 dB

6.93 aB
3.05 dBm

.-
MiGaie )l ow

100 % Gaussian

Cenmar Freq. 831 600000 MHz
Trig FreeRun
SAtten: 10 28

Coumy 100 MO0 Mpt

-

014 =7 AM Mar 1§, 3015

Rodio Sid: Nome

[~

RN

0.1%

001 %

0.001 %

0.0001 %

0dB

Info BW 80 000 M-z

20 db

Configuration 2 - WCDMA MC (see table 1)

Maximum Output Power 17 dBm (per port)

Peak Output Power / Peak to Average Ratio (PAR)
Antenna Modulation Channel Position B Channel Position M Channel Position T
Power (dBm) | PAR (dB) | Power (dBm) | PAR (dB) | Power (dBm)| PAR (dB)
A 16QAM - - 17.03 - - -
B 16QAM - - 16.53 - - -
Total - - 19.79 - - -

Configuration 4 — WCDMA MC (see table 1)

Maximum Output Power 17 dBm (per port)

Peak Output Power / Peak to Average Ratio (PAR)
Antenna Modulation Channel Position B Channel Position M Channel Position T
Power (dBm) | PAR (dB) | Power (dBm)| PAR (dB) | Power (dBm)| PAR (dB)
A 16QAM - - 16.94 - - -
B 16QAM - - 16.52 - - -
Total - - 19.75 - - -

Document 75929787 Report 01 Issue 1
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Configuration 5 — LTE SC (see table 3)

Maximum Output Power 17 dBm (per port)

Praduct Service

Peak Output Power / Peak to Average Ratio (PAR)
Antenna Carrier Bandwidth Channel Position B Channel Position M Channel Position T
(MHz) / Modulation Power Power Power
(dBm) PAR (dB) (dBm) PAR (dB) (dBm) PAR (dB)
A 17.44 6.77 17.37 6.67 17.00 6.71
5.0 MHz / QPSK
B 16.96 6.68 17.32 6.61 17.09 6.67
Total 20.22 - 20.35 - 20.06 -
17.58 6.84 17.44 6.71 17.29 6.77
10.0 MHz / QPSK
B 17.00 6.74 17.37 6.65 17.41 6.72
Total 20.31 - 20.42 - 20.36 -
Channel Position B - Antenna A - 5 MHz Bandwidth
[T P ——T T
Center Freq 87/1.500000 MHz Centes Freq: 671500000 MHz Ao Sid: Noow

- Trg FreeRun Coumes 100 MO0 Mpt
MiGale) ow SAtten: 10 28
Average Power 100 o, Saussian
17.27 dBm \
37.36 % at 0dB 10% : \ 1
1% S
I] \‘.
10.0% 3.69 dB BA% [N
10%  6.33d8 A
0.1 % 6.77 6B y '
001% 691dB 0.01% ]
0.001% 7.01dB
0.0001% 7.060B 0.001 % — —
Peak 7.09 68 ’
24.36 dBm
i v 20 dB
Info BW 80 000 M=z
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Channel Position M - Antenna A - 5 MHz Bandwidth

st T :,,..,.“%..'.9’,.@
* Centar Freq: 651 500000 MHz s e
ws. Trg FreeRun Coumts 10.0 MN10.0 Mpt
Mo 1§ 80
Average Power 100 o S2UsSian
17.19 dBm ~
37.48 % at 0dB I \\ %
1% <\\
|
| '\
100% 3.70dB SR | |
1.0% 6.33 dB
01% 66708 \
001% 676dB 0.01'% §
0.001% 6.81dB \'-.
0.0001% 684 GB 0.001 % '
Peak 6.86 dB \
24.05 dBm
00001 % s 20 db
Info BW 80 000 MHz
Channel Position T - Antenna A - 5 MHz Bandwidth
S| | LIGN AUTD 123300 PMMar 18, 2518
Center Freq. B31 500000 MHz Rodio S1d. Noew
—s- Trig FreeRun Coumty 100 M10.0 Mpt
BAtten: |.?
Average Power 100 3, S2ussian
16.77 dBm ~
37.44 % at 0dB 10% \\ 4
1% “
|\
|| "\\
100% 3.70dB i AN
10% 63248 Y
01% 67168 ||\
001% 6.82dB 0.01% g
0.001% 6.92dB \-..
0.0001% 6.97 6B 0001 % ‘
Peak 6.99 aB
23.76 dBm
| 00001 % 558 20 dB
Info BW 80 000 MHz
Ves (908 TH)
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Channel Position B - Antenna B - 5 MHz Bandwidth

- ¢ NS e St € , s s T T o el
AL . KT v ‘ 2l ] LIGN N ) G215:10 MMy 18, 2000
Center Freq 871.500000 iz | CommFRa TSOOOMME L e s Nens
WiGaliow  WAtien: 1098
Average Power 100 o S2UsSian
16.79 dBm ~
37.55 % at 0dB 0% — N \ %
1% N
[T\
|| \\.
100%  3.69dB i AN
1.0% 6.24 dB BRY
01% 66808 | [\
001% 684dB 0.01% ‘
0.001% 6.93dB l \'-.
0.0001 % 7.00dB 0.001 % | '
Peak 7.01¢B ‘ \
23.80 dBm
00001 % s 20 dB
Info BV 80 000 MHz
Channel Position M - Antenna B - 5 MHz Bandwidth
" Centar Freq: 631500000 MHe i e
—s- Trig FreeRun Coumty 100 M10.0 Mpt
BAtten: |‘€
Average Power 100 3, S2ussian
17.11 dBm ~
37.72 % at 0dB 10% \\ +
P AN
1 \\
| \\
100%  3.69dB o | |
1.0% 6.24 dB ‘
01%  661dB \
001% 670dB 0.01% 1
0.001% 6.76dB ‘ \-.'
0.0001% 680 cB 0.001 % ‘
Peak 6.82 aB
23.93 d8m |
00001 % 558 20 dB
Info BW 80 000 M-z
Ves (908 TH)
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Channel Position T - Antenna B - 5 MHz Bandwidth

Center Freq 801.500000 Wiz | Comwra SHswooMer o Rade i Neew
Widemioe  Shtten: 10 98
Average Power 100 o S2UsSian
16.89 dBm ~
37.54 % at 0dB 10% \\
1% .
I| \\
| N\
100% 36908 i AR N
10%  6.25d8 1 [\
01% 66708 | \
001% 680dB 0.01% .
0.001% 687 dB ‘ \-.,
0.0001% 6.93dB 0.001 % |
Peak 6.95 a8
23.84 dBm l
00001 % 538 20 dB
Info BW 80 000 M-z

Channel Position B - Antenna A - 10 MHz Bandwidth

E‘,wwwfv-v_w'u'r _ — —— T oo )
AL L N T » | . vk ‘A LGN N 1245 52 Pl My 8,200
enter Freq 874,000000 MHz | o f»m;.";;:‘m m::‘m-ionuna.ow Rodio Std: Nome
NEGainLaw fAtten: 10 A
Average Power 100 % S2ussian
17.41 dBm \\
37.35 % at 0dB 10%) ‘\
1% o
N\
LN
100% 36708 T I\
10% 63348 ll \
01%  684dB \
0.01 % l Y
0.01% 7.06 ¢B | I ‘ \
0.001% 7.22dB | A
0.0001 % 7.33dB 0.001 % -
Peak 7.39dB ’
24.80 dBm |
| @ | \ |
| 00001 % 538 20 dB
, Info BW 80.000 MHz
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Channel Position M - Antenna A - 10 MHz Bandwidth

r—r=
[ e (39 X ] i VE LT | 4,10 ) 1242132 P 19, 201
entor Freq 881.500000 MHz | SRR W Neve
A Gan:low SAmen: 16 4B
Average Power 100 o S2UsSian
17.23 dBm \
37.56 % at 0dB 10% t \ t
1% P
1\
| \.4\
[
10.0 % 3.68 dB 0.1% ' N
10%  6.32dB \
0.1% 6.71 dB | \
001% 68308 0.01:%
0.001% 6.910B
0.0001 % 6.96 dB 0.001 % )
Peak 6.98 dB
2421 dBm
0.0001 %= =T
Info BW 80.000 MHz
Channel Position T - Antenna A - 10 MHz Bandwidth
o - 0E . NSE EXT] 4 JON & 123717 PN 1§, 015
enter Freq 889.000000 MH2 | P m;;mmmmugnm b Radio St None
PGainlew  SAden: 36 d8
Average Power 100 3, S2ussian
17.11 dBm \’
37.53 % at 0dB % \‘\
1% A
N\
| \
100%  3.69dB AP | A
1.0% 6.29 d8 [ ]\
01%  677d8 |1 \
0D.01% 697d8 0.01:% 1 i
0.001% 7.08d8 ' A
0.0001% 7.13d8 0.001 % A ;
Peak 7.15d8 \
2426 dBm _
10.0001 %= ar
Info BW 80.000 MHz
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Channel Position B - Antenna B - 10 MHz Bandwidth

AL 73 5 s NSE EXT] 4]0 FAlc S Py 15, 018
enter Freq 874.000000 MMz | e %;’F:q m:uum“?:'mmn s Racio Sz None
PGualen irerdnaler
Average Power 100 % Saussian
16.88 dBm \”\
37.65 % at 0dB 10% ~
N
%
1% N
\\
1\
100% 3.67d8B AP 1\
L1 % 1 N
1.0% 6.23d8 | \
01%  674d8 | |\
001% 698d8 0.01:% .\
0.001% 7.11d8 ‘
0.0001% 7.19d8 0.001 %}- 7* \ 1
Peak 7.27d8 '
24.15 dBm 1
10.0001 %52 - )
Info BW 80,000 MHz
Channel Position M - Antenna B - 10 MHz Bandwidth
‘,ho_"‘ shyier - Beeer B . . s AL 2 e e
nL 33 X > s N5 | M | B304 78 Py 14, 2019
enter Freq 881.500000 MHz P L L I
SFGéatow ~ EAten: 1648
Average Power 100 %, S2ussian
17.19 dBm [~
37.73 % at 0dB 0% \‘\
1% \ AN
I| \\_
| \
10.0 % 3.67 dB 01 % | )
1.0% 6.24 dB . \
\
0.1% 6.65 dB | \
001% 6.78d8 0.01 %— i
0.001% 6.86d8
0.0001% 691dB 0.001 %}— } B — Lff I !
Peak 6.94 dB
24.13 dBm |
0.0001 %5—s T
Info BW 80,000 MMz
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5 A8 T

Channel Position T - Antenna B - 10 MHz Bandwidth

Praduct Service

me-mht; frone

2022 AM My 1§, 2903

enter Freq 889.000000 MHZ ] Comter Froq, 263000008 Mete R Sad: Mome
iiaiiitkiia T o Trig: Free Run Counts: 10,0 M/10 0 Mpe
WEGain Low SAsten: 16 40
Average Power 100% Gauss|lan
17.25 dBm [~
37.73 % at 0dB 10% \\
1% N
100%  3.67dB R LA
1.0% 6.24 dB \
0.1% 6.72dB |
001% 691dB . i
0.001% 7.03c¢B ]
0.0001% 7.11dB 0.001 %}-
Peak 7.13dB \
24.38 dBm ‘ |
0.0001 %'5—= -
Info BW 80.000 MHz

Configuration 6 — LTE MC (see table 3)

Maximum Output Power 17 dBm (per port)

Peak Output Power / Peak to Average Ratio (PAR)
Antenna Carrier Bandwidth Channel Position B Channel Position M Channel Position T
(MH2) / Modulation Power Power Power
(dBm) PAR (dB) (dBm) PAR (dB) (dBm) PAR (dB)

- - 17.26 - - -
5.0 MHz / QPSK

B - - 16.82 - - -

Total - - 20.05 - - -

A - - 17.45 - - -
10.0 MHz / QPSK

B - - 17.26 - - -

Total - - 20.37 - - -
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BABT

/

Configuration 9 — WCDMA + LTE (see table 5)

Maximum Output Power 17 dBm (per port)

Praduct Service

Peak Output Power / Peak to Average Ratio (PAR)
Antenna Mod\l/J\Il;:t:?)';\A'IALTE Channel Position BRFew | Channel Position MrrBw | Channel Position TRFew
Bandwidth '(3 tbry | PAR(®) '(D ibry | PAR(®) zjoé"’rﬁ)r PAR (dB)
A 16Q®|l\{l_|; 10.0 ) ) 16.89 ) ) )
B 16Q/mé 10.0 - - 17.06 - - -
Total - - 19.99 - - R
Remarks

LTE Modulation = QPSK

Configuration 11 — WCDMA + LTE (see table 5)

Maximum Output Power 17 dBm (per port)

Peak Output Power / Peak to Average Ratio (PAR)
WCDMA i, . "
Antenna Modulation / LTE Channel Position BRrew | Channel Position MrrBw | Channel Position TRFBw
Bandwidth Power Power Power
(dBm) PAR (dB) (dBm) PAR (dB) (dBm) PAR (dB)
A 16QAM /5.0 MHz - - 17.12 - - -
B 16QAM /5.0 MHz - - 17.01 - - -
Total - - 20.08 - - -

Remarks

LTE Modulation = QPSK

Limit

Peak Power

<500 W or <+57 dBm

Peak to Average Ratio

13 dB
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BABT

Praduct Service
2.2 OCCUPIED BANDWIDTH

2.21 Specification Reference

FCC CFR 47 Part 2, Clause 2.1049(h)

FCC CFR 47 Part 22, Clause 22.917(b)

Industry Canada RSS-GEN, Clause 4.6.1
2.2.2 Date of Test and Modification State

16 and 17 March 2015 - Modification State 0

223 Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

224 Environmental Conditions

275-27.7°C
19.9-21.1%

Ambient Temperature
Relative Humidity

2.2.5 Test Method

The EUT was connected to a Spectrum Analyser via 20dB of attenuation. The path loss
between the EUT and the Spectrum Analyser was measured using a Network Analyser. The
measured path loss was entered as a Reference Level Offset in the Spectrum Analyser.

The Spectrum Analyser RBW was configured to be at least 1% of the channel bandwidth of the
carrier to be measured.

The Spectrum Analyser Occupied bandwidth measurement mode was used in conjunction with
an RMS detector and a long sweep time (as described in the operating manual for the test
equipment) for the 26dB and 99% Occupied Bandwidth measurements on Bottom, Middle and
Top Channels. Testing was performed on both ports.

The results are shown in the plots below.

2.2.6 Test Results
Configuration 1 — WCDMA SC Antenna A (see table 1)

Maximum Output Power 17 dBm (per port)

Document 75929787 Report 01 Issue 1

Result (KHz)

Carrier " " L
Bandwidth / Channel Position B Channel Position M Channel Position T
Modulation Occupied -26 dB Occupied -26 dB Occupied -26 dB

Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth
3';?( /4.2 3,841.40 4,120.67 3,850.12 4,123.18 3,849.01 4,121.83
QPSK /5.0 4,158.02 4,663.10 4,180.54 4,671.93 4,175.36 4,670.36
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Channel Position B - Antenna A - 4.2 MHz Bandwidth

AL - o in X - J T LOA21S AM Mar 17, 2015
enier Fieq 871400000 Mz | CemFes om0 Radi Sul o
95 Gt 4 ow SAsen M dB Radio Device. 875
Iw dBidiv Ref 15.11 dBm
Log
[ 1] T
o { ! GRS S !
s J \
e / |
M9 . T
us 4 4 | 4 4 L 4
| ] | =
ETT) I s 4 | B P———ra —
49 1
T 4 4 4 4 4
enter 8714 MHz Span 8.4 MHz
es BW 43 kHz FVBW 130 kHz Sweep 5.667 ms|
Occupied Bandwidth Total Power 17.4 dBm
3.8414 MHz
Transmit Freq Error 9.155 kHz OBW Power 99.00 %
x dB Bandwidth 4,121 MHz x dB -26.00 dB
[T1w) TATU
Channel Position B - Antenna A - 5 MHz Bandwidth
e o b DA . . o
n in X1 "] U 194420 AM Mar 17, 301
Cerver Freq: 371.400000 MHz Radio ;ui. None =

enter Freq 871.400000 MHz |

AvgiHold: 10004000

—a.  Trig: Free R
W Gt 4 ow SAsen M dB Radio Device: 875
Ito dBidiv Ref 15.29 dBm
Log
4 4 4 . —— e e s—— ] :
w7y /‘ N,
7 A
M7 ! \
-y " 1
7 4 4 e 4 4 !i 4
7 4 +
| J —
547 |ronme—a—gue=—rr——Y 4 4 e ————]
aur
e + . ‘ . -
enter 871.4 MHz Span 10 MHz
es BW 51 kHz FVBW 160 kHz Sweep 5ms|
Occupied Bandwidth Total Power 17.3 dBm
4.1580 MHz
Transmit Freq Error 18.958 kHz OBW Power 99.00 %
x dB Bandwidth 4.663 MHz x dB -26.00 dB
LTEev TATU
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Product Service
Channel Position M - Antenna A - 4.2 MHz Bandwidth

: L L
in X . J T LOSAST AM Mar 17, 20)5
Cervar Freq: 361.600000 MHz Radio Sid: None
Trig: Free Rum AvgiHold: 1000/4000
SAsen M dB Radio Device: 8T%
I!O dBidiv Ref 15.06 dBm
Log
e ‘
e 4 { e ——————— — $
149 1 ",.
M9 ! ¢' "
s | 4 ]l ! i L 4
L) L
ssf=—— [ | ! B HR— e
49
T 4 4 4 4 4
enter 881.6 MH2 Span 8.4 MHz
es BW 43 kHz FVBW 130 kHz Sweep 5.667 ms|
Occupied Bandwidth Total Power 17.3 dBm
3.8501 MHz
Transmit Freq Error 3.146 kHz OBW Power 99.00 %
x dB Bandwidth 4,123 MHz x dB -26.00 dB
[T1w) TATU
Channel Position M - Antenna A - 5 MHz Bandwidth
e o b DA . . o
AL 30 W in X1 .- u | 1954020 AM Mar 17, 3013
enter Freq 881.600000 MHz | =% sxmmwm m::""“ ooonag e Sad: Nene
W Gt 4 ow SAsen M dB Radio Device: 875
Ito dBidiv Ref 15.06 dBm
Log
L. T
494 4 4 3 G m— — — Bt +
149 + (/ I \\
9 ! { i
us|- ! L { I |
“ua ] 1 __4" “-——. —
545 femmemem=———_ | ! 4 M~ —
49 1
149 4 . . . -
enter 881.6 MH2 Span 10 MHz,
es BW 51 kHz FVBW 160 kHz Sweep 5ms
Occupied Bandwidth Total Power 17.3 dBm
4.1805 MHz
Transmit Freq Error 5.435 kHz OBW Power 99.00 %
x dB Bandwidth 4.672 MHz x dB -26.00 dB
LTEev TATU
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Praduct Service

Channel Position T - Antenna A - 4.2 MHz Bandwidth

S o A DU A ’ e — o e
LIS e 3 " INS X A L A GAO736 PMMar 4, 2510
enter Freq 891.600000 MHz | Certer Freq: 391.600000 MHx Radis Std: Nome
e Trig: Pree Run AvgiMold: 10004000
W G L ow SAsten M dBl Radio Device: 875
Iio dBigiv Ref 14.83 dBm
Log T
7 "1,-. e D S S e A
15 4 ‘ {e + + “\ ‘+
J |
2 { 1]
*x2 ; 4
452 _»_______j I_'____‘__
enter 891.6 MHz Span 8.4 MHz|
es BW 43 kHz SVBW 130 kMz Sweep 5.667 ms|
Occuplied Bandwidth Total Power 17.2 dBm
3.8445 MHz
Transmit Freq Error -2,186 kHz OBW Power 99.00 %
x dB Bandwidth 4124 MHz x dB -26.00 dB
Lo GTaNS
Channel Position T - Antenna A - 5 MHz Bandwidth
AL v 3 C " in X1 u J T 10008 AM Mar 17, 3013
)1.600000 MHz | Cerne - 391.800000 MH: y Radio S1d. None
ener Freq 891.600000 e Trig: :‘r:':\n ’ A‘v'HoId 1000/4000
W Gt 4 ow SAsen M dB Radio Device. 875
I\o dBidiv Ref 15.99 dBm
Log
am } " f— S—— 1 Bt .
o A \
0 £ v
0 Tl s
< | |
MO} + 4 s 4+ + lI 4
- ‘ ——
P S e | | ER— -~
oo 1
Mo 4 " 4 4 4
enter 2981.6 MH2 Span 10 MHz
es BW 51 kHz FVBW 160 kHz Sweep 5 ms|
Occupied Bandwidth Total Power 17.6 dBm
4.1754 MHz
Transmit Freq Error -1.574 kHz OBW Power 99.00 %
x dB Bandwidth 4.670 MHz x dB -26.00 dB
LTiev TATU
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Configuration 1 — WCDMA SC Antenna B (see table 1)

Maximum Output Power 17 dBm (per port)

Praduct Service

Result (KHz)

Carrier " " "
Bandwidth / Channel Position B Channel Position M Channel Position T
Modulation Occupied -26 dB Occupied -26 dB Occupied -26 dB

Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth
QPSK /4.2 3,846.72 4,121.98 3,854.59 4,125.25 3,850.10 4,122.03
QPSK /5.0 4,155.24 4,659.23 4,176.83 4,667.64 4,170.35 4,663.33
Channel Position B - Antenna B - 4.2 MHz Bandwidth
[T TPy ey T _ -
1% J L3554 AN Mar 17, 2015
enter Freq 871.400000 MHz Cerner Freq: 871.400000 MHz Radio S1d: None
e e s o o Irig: Free Rum AvgHoid: 10004000
5 Gt 4 ow SAsen M dB Radio Device. 875
I|o daidly Ref 14.69 dBm
Log
51 ‘ " P e e i — ——— .
: /
; ." ’L
“ ] L_
enter 871.4 MHz Span 8.4 MHz
es BW 43 kHz FVBW 130 kHz Sweep 5.667 ms|
Occupied Bandwidth Total Power 17.2 dBm
3.8467 MHz
Transmit Freq Error 6.864 kHz OBW Power 99.00 %
x dB Bandwidth 4122 MHz x dB -26.00 dB
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Channel Position B - Antenna B - 5 MHz Bandwidth

N

enter Freq 871.400000 MHz |

Ciag# s v v T i T L
i X1 - J T 193000 AM Mar 17, 30]3
Cerver Freq: 371.400000 MHz Radio Sud: Noowe

e Trig: FreeRum AvgiHoid: 1000/4000
95 Gt 4 ow SAsen M dB Radio Device. 875
Ito dBidiv Ref 14.52 dBm
Log
4%
f‘.u 4 ‘ / Lf' ' “\4\ .
$ f \
= 5 { \
= - T
%5 4 { ,‘ ! i ll| |
P ‘ | \
enter 8714 MH2 Span 10 MHz
es BW 51 kHz FVBW 160 kHz Sweep 5ms
Occupied Bandwidth Total Power 17.0 dBm
4.1552 MHz
Transmit Freq Error 15.283 kHz OBW Power 99.00 %
x dB Bandwidth 4.650 MHz x dB -26.00 dB
[T1w) TATU
Channel Position M - Antenna B - 4.2 MHz Bandwidth
Coiag# s e Ot U _ . L
in X1 . J u FATAI AN Mar 17, 2013
Cerver Freq: 381.600000 MHz be s:d None =

Trig: Free Rum AvgiHoid: 10000000

Radio Device 875

W5 G 4 ow SAnen M dB
Ito dBidiv Ref 14.89 dBm
Log
-
511 4 4 e e e |
- | '-.I
s J |
- 1
= + + ]I 4 + L 4
Bt — lL
= S eeeen ——— < | ! o ez et —— —
enter 281.6 MH2 Span 8.4 MHz
es BW 43 kHz FVBW 130 kHz Sweep 5.667 ms|
Occupied Bandwidth Total Power 17.4 dBm
3.8546 MHz
Transmit Freq Error 4.574 kHz OBW Power 99.00 %
x dB Bandwidth 4,125 MHz x dB -26.00 dB
LTEev TATU
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Channel Position M - Antenna B - 5 MHz Bandwidth

: S
in X - J LO28:89 AM Mar 17, 20]3
Carnar Freq: 361.500000 MHz Radio S1d: Nooe
Trig: Free Rum AvgiHold: 1000/4000
SAsen M dB Radio Device: 8T%
I!O dBidiv Ref 14.83 dBm
Log
410
517 4 4 D e S ~- TNy :
, Vi N
2 7 A\
% { \
= { .
*2 4 4 | 4 Ho L 4
{
- 1 [}
o eed——— | —)
352 e I ! i 3 >
enter 881.6 MH2 Span 10 MHz,
es BW 51 kHz FVBW 160 kHz Sweep 5ms
Occupied Bandwidth Total Power 17.1 dBm
4.1768 MHz
Transmit Freq Error 4.176 kHz OBW Power 99.00 %
x dB Bandwidth 4.668 MHz x dB -26.00 dB
[T1w) TATU
Channel Position T - Antenna B - 4.2 MHz Bandwidth
e o b DA . , e
AL 3 3 C " in X1 .- u 191531 AM Mar 17, 30]3
enter Freq 891.600000 MHz | Cener Freq: 351.600000 MHz Radio 5. Nooe

-

Trig: Free Rum AvgiHoid: 10000000

W Gt 4 ow SAsen M dB Radio Device: 875
Ito dBidiv Ref 14.29 dBm
Log
438 1
5 ! ! I B s S B i .
% ,’ \
= / '1]
|
= 3 4 4 " 4 4 + 4
o _JJ |
N~ ——— | | ! L——ﬂ—-r —
enter 891.6 MH2 Span 8.4 MHzZ|
es BW 43 kHz FVBW 130 kHz Sweep 5.667 ms|
Occupied Bandwidth Total Power 16.2 dBm
3.8501 MHz
Transmit Freq Error -2.314 kHz OBW Power 99.00 %
x dB Bandwidth 4,122 MHz x dB -26.00 dB

usa
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Channel Position T - Antenna B - 5 MHz Bandwidth

Praduct Service

Lo tagd et drdre - Dicigdal T : . n.._
Center Freq 891.600000 MHz I Ll ST L
W G 4 ow SAsten: 12dB Radio Device. 875
Iw deidv Ref 13.65 dBm
Log
N Al ' N
‘ f 1
x4 4 i
=4 =3 - = r—— =
el
enter 281.6 MH2 Span 10 MHz
es BW 51 kHz FVBW 160 kHz Sweep 5ms
Occupied Bandwidth Total Power 15.9 dBm
4.1704 MHz
Transmit Freq Error -9.958 kHz OBW Power 99.00 %
x dB Bandwidth 4.663 MHz x dB -26.00 dB
Configuration 5 — LTE SC Antenna A (see table 3)
Maximum Output Power 17 dBm (per port)
Result (KHz)

Carrier h | " h | ", h | "
Bandwidth / Channel Position B Channel Position M Channel Position T
Modulation Occupied -26 dB Occupied -26 dB Occupied -26 dB

Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth
ggs'\"KHZ / 4,474.29 4,734.81 4,480.30 4,745.27 4,479.48 4,740.15
é%g&"”z / 8,926.88 9,362.63 8,043.90 9,411.94 8,937.08 9,397.26
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Channel Position B - Antenna A - 5 MHz Bandwidth

vt Yoot Andere D oeted U " T
AL - o in X - J T 120003 PMMar 28, 2510
erMerFroq 871500000 MRz | CeiFsTriiommMr | Radi Sul Noww
W0 Gt 4 oow SAsen M dB Radio Device: 8T%
Ito dBidiv Ref 14.44 dBm
Log
{u 1
556 4 4 — = —_— T I +
56 | !
| \
X6 v‘ L'
x5 4 4 ,f 4 4 ﬁ 4
s | | .
s | | e ——a——]
enter 871.5 MH2 Span 10 MHz
es BW 51 kHz FVBW 160 kHz Sweep 5ms
Occupied Bandwidth Total Power 17.1 dBm
4.4743 MHz
Transmit Freq Error 7.635 kHz OBW Power 99.00 %
x dB Bandwidth 4.735 MHz x dB -26.00 dB
[T1w) TATU
Channel Position B - Antenna A - 10 MHz Bandwidth
Wh&nhﬁrm . — — 1,;,?_@
18 ; 3 W PN £X1 ! LI AT | 12:83.00 7N Mar 38, 2312
enter Freq 8/4.000000 MHz | s wmu.wm m::""“ —— Radio S1d: Nome
W Gt 4 ow SAsen 15 dB Radio Device: 875
Ito dBidiv Ref 14.33 dBm
Log
4D
567 { 4 r’"‘ e "'_?_} :
w7 + : 1
1 |
%7 4 4 ,'.(‘ 4 1. l‘ll 4
< / \
a7 = : e r——.l —_— ——
enter 874 MMz Span 20 MHz
es BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|
Occupied Bandwidth Total Power 17.6 dBm
8.9269 MHz
Transmit Freq Error 18.260 kHz OBW Power 99.00 %
x dB Bandwidth 9.363 MHz x dB -26.00 dB
LTEev TATU
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Channel Position M - Antenna A - 5 MHz Bandwidth

‘Cervar Froq: 861,500000 MHz

Radio S1d: Nome

‘}1!9!@

1229:10 PMMar 38, 2012

e Trig: FreeRum AvgiHoid: 1000/1000
SAsen M dB Radio Device: 8T%
Ito dBidiv Ref 14.17 dBm
Log
L 1
35 4 4 0 Pme—n—Ra. CrmC— — em—— $
) {l
x8 4 ".
o ,l \
*3 4 4 # 4 4 5' 4
“n = —— 1 : S ———— s
=4 | { | ! |
~a 4 + ‘ . .
enter 881.5 MH2 Span 10 MHz
es BW 51 kHz FVBW 160 kHz Sweep 5ms
Occupied Bandwidth Total Power 17.4 dBm
4.4803 MHz
Transmit Freq Error 4.027 kHz OBW Power 99.00 %
x dB Bandwidth 4.745 MHz x dB -26.00 dB
[T1w) TATU
Channel Position M - Antenna A - 10 MHz Bandwidth
LIS 0 W in X1 . J T | LR A5 VMMt 28, 25100
enter Freq 881500000 MHz | g ‘;»"?mmm -Tvvﬂo'd iosacy, - Ranas St Men
W Gt 4 ow SAsen 15 dB Radio Device: 875
Ito dBidiv Ref 14.14 dBm
Log
4
5 4 4 (’ o v— = :"\ |
59 1 -
wa | |
7 v
*3)- + 4 /- 4+ et 4
J \
el > 4 > ~——
%9 | { 4 | L i
59 4 . . ‘ ‘o. -
enter 281.5 MH2 Span 20 MHz
es BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|
Occupied Bandwidth Total Power 17.4 dBm
8.9439 MHz
Transmit Freq Error 12.107 kHz OBW Power 99.00 %
x dB Bandwidth 9.412 MHz x dB -26.00 dB
LTEev TATU
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Channel Position T - Antenna A - 5 MHz Bandwidth

enter Freq 891500000 MHz |

‘Cerar Froq: 391,500000 MHz

o

1233:17 PMMar 38, 2912

Radio S1d: Nome

cos  Trig: Free Rum AvgiHoid: 1000/4000
95 Gt 4 ow SAsen M dB Radio Device. 875
Iw dBidiv Ref 13.86 dBm
Log
W
' " ‘ B Ecm—" P T T 1
= | )
%3 ,# \
x 4 + ‘l + 44 lll 4
& = o ——— o : = S ——
enter 891.5 MH2 Span 10 MHz
es BW 51 kHz FVBW 160 kHz Sweep 5ms
Occupied Bandwidth Total Power 16.9 dBm
4.4795 MHz
Transmit Freq Error 1.092 kHz OBW Power 99.00 %
x dB Bandwidth 4.740 MHz x dB -26.00 dB
[T1w) ATATLG
Channel Position T - Antenna A - 10 MHz Bandwidth
AL ] W in X1 - 1 u 1337236 MM Mar 28, 2510
| Corne - 383.000000 y Rad 0
enter Freq 889.000000 MHz e e -Tvvﬂo'd T o S1d: Nome
W Gt 4 ow SAsen 15 dB Radio Device: 875
Ito dBidiv Ref 14.56 dBm
Log
4%
44 4 4 ———— 3 ‘ +
=4 ! | i
J
= [ \
*4 4 4 J 4 IS 4
"4 o — _.'v) I—-*-—n —————
=4 | i ! L | e,
o
M4 4 + 4 b 4
enter 2289 MMz Span 20 MHz
es BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|
Occupied Bandwidth Total Power 17.3 dBm
8.9371 MHz
Transmit Freq Error 5.429 kHz OBW Power 99.00 %
x dB Bandwidth 9.397 MHz x dB -26.00 dB
LTEev ATATUG
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Configuration 5 — LTE SC Antenna B (see table 3)

Praduct Service

Maximum Output Power 17 dBm (per port)
Result (KHz)
Carrier " " "
Bandwidth / Channel Position B Channel Position M Channel Position T
Modulation Occupied -26 dB Occupied -26 dB Occupied -26 dB
Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth
5-82"8"'; ! 4,472.65 4,730.57 4,479.47 4,737.34 4,477.01 4,732.21
108;4';2 / 8,025.96 9,343.94 8,046.31 9,388.33 8,030.13 9,367.62
Channel Position B - Antenna B - 5 MHz Bandwidth
[Ty ey oy e
AL i X J J2:1520 MM 28, 2512

enter Freq 3[175000070 MH} Cenvar Freq. 371.500000 MHz Radio Std: Nome

e LA e Trig: Pree Ry AvgiHoid: 1000/4000
5 G 4 ow SAsen M dB Radio Device. 875

Iw daidly Ref 13.93 dBm

Log

| |
¢ [' ih §
EY) SRS S | " | =
enter 871.5 MHz Span 10 MHz,
es BW 51 kHz FVBW 160 kHz Sweep 5ms
Occupied Bandwidth Total Power 17.0 dBm
4.4726 MHz
Transmit Freq Error 7.456 kHz OBW Power 99.00 %
x dB Bandwidth 4.731 MHz x dB -26.00 dB
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Channel Position B - Antenna B - 10 MHz Bandwidth

enter Freq 874.000000 WHz |

"Cerar Froq: 874.000000 MHz

‘}1!9!@

02,4036 PMMar 38, 2312

Radio S1d: Nome

ces  Trig: Free Rum AvgiHold: 1000/4000
95 Gt 4 ow SAsen M dB Radio Device. 875
Iw dBidiv Ref 13.85 dBm
Log
w2 ‘ !r “-\f
x2 / !
x2 4 4 8 ! LY |
| I
&3 ' i T 1
352 |smee—op——— 4 A | 4 | I -— S - — v ———
o 1 T
enter 874 MMz Span 20 MHz
es BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|
Occupied Bandwidth Total Power 17.0 dBm
8.9260 MHz
Transmit Freq Error 19.046 kHz OBW Power 99.00 %
x dB Bandwidth 9.344 MHz x dB -26.00 dB
[T1w) TATU
Channel Position M - Antenna B - 5 MHz Bandwidth
AL 0 W in X1 - 1 u A0 20 I Mar 38, 2512
enter Freq 881.500000 MHz | Cener Freq: 381.500000 MHz Radio Sl Nome

AvgiHold: 10004000

—a.  Trig: Free R
W Gt 4 ow SAsen M dB Radio Device: 875
Ito dBidiv Ref 13.87 dBm
Log
&n 4 4 e e e :
- 1
3 I v
%1 J \
Il \
x: 4 4 ! 4 4
| f 1
& 1 t L
=\ .._...-..—P"A"“"/N + + \"r-,"—n—-w-—-—- 4
enter 881.5 MH2 Span 10 MHz
es BW 51 kHz FVBW 160 kHz Sweep 5ms|
Occupied Bandwidth Total Power 17.3 dBm
4.4795 MHz
Transmit Freq Error 4.667 kHz OBW Power 99.00 %
x dB Bandwidth 4.737 MHz x dB -26.00 dB
LTEev TATU

Document 75929787 Report 01 Issue 1

Praduct Service

Page 37 of 120



BAjBT

Channel Position M - Antenna B - 10 MHz Bandwidth

‘Cervar Froq: 861,500000 MHz

"J!fﬂ

Q33352 M Mar 38, 2382

HRadio S1d: Nome

Trig: Free Rum AvgHoid: 1000/0000
95 Gt 4 ow SAsten 15 dB Radio Device. 875
Ito dBidiv Ref 14.32 dBm
Log
4% 1
£ 63 ' 4 —— fa s A s TmALOO NS O !
s :
= |
= [
= “ - f . . -
=7 | Y' |
R e e —/ + . e
enter 881.5 MH2 Span 20 MHz
es BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|
Occupied Bandwidth Total Power 17.3 dBm
8.9463 MHz
Transmit Freq Error 16.612 kHz OBW Power 99.00 %
x dB Bandwidth 9.388 MHz x dB -26.00 dB
e TATU

Channel Position T - Antenna B - 5 MHz Bandwidth

enter Freq 891500000 MHz ]

“Coener Freq: 391,500000 MHz y
AvgiHold: 1000/4000

i

A2:2531 PMMar 28, 2312

Radio Sud: Nome

Trig: Free Run
W Gt 4 ow SAsen M dB Radio Device: 875
Ito dBidiv Ref 14.27 dBm
Log
«“7
£ } ! o e —F— !
57 | t
2 i !
=0 “ . . T -
[ |
a7 + +
P I N | |- o SR SESSS
enter 8815 MH2 Span 10 MHz
es BW 51 kHz FVBW 160 kHz Sweep 5ms
Occupied Bandwidth Total Power 17.1 dBm
4.4770 MHz
Transmit Freq Error -1.139 kHz OBW Power 99.00 %
x dB Bandwidth 4.732 MHz x dB -26.00 dB
LTEev TATU
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Channel Position T - Antenna B - 10 MHz Bandwidth

s ot
in X1 I T Q33137 M Mar 38, 2510
| Cerner Freq: 385.000000 MHz Radio S1d: Nome
. Trig: FreeRun AvgiHold: 1000/4000
95 Gt 4 ow SAsten 15 dB Radio Device. 875
Ito dBidiv Ref 14.61 dBm
Log
an
£ 4 4 o 3
54 : : ﬂ‘i
x4 ! ) ! !
| { | \
*4 4 4 i 4 ) 4
| |
"4 ,' t
= ‘ - 'J | ‘L——— -
22§ Pt " 4 4 - e —— |
o4
M4 4 " 4 4
enter 889 MMz Span 20 MHz
es BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|
Occupied Bandwidth Total Power 17.4 dBm
8.9301 MHz
Transmit Freq Error 1.445 kHz OBW Power 99.00 %
x dB Bandwidth 9.368 MHz x dB -26.00 dB
[T1w) TATU
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Praduct Service
2.3 BAND EDGE

2.31 Specification Reference
FCC CFR 47 Part 2, Clause 2.1051
FCC CFR 47 Part 22, Clause 22.917(b), 22.905(a)(b)
Industry Canada RSS-132, Clause 5.5

2.3.2 Date of Test and Modification State

16, 17 and 18 March 2015 - Modification State 0

2.3.3 Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

234 Environmental Conditions
Ambient Temperature 27.3-27.7°C
Relative Humidity 18.5-21.1%

235 Test Method
The EUT was connected to a Spectrum Analyser via 20dB of attenuation. The path loss
between the EUT and the Spectrum Analyser was measured using a Network Analyser. The
measured path loss was entered as a Reference Level Offset in the Spectrum Analyser.
Using the Band Power measurement function of the Spectrum Analyser with an RMS detector,
the frequency spectrum up to 1IMHz away from the Band Edge was investigated. The Band
Power span was configured to be at least 1% of the 26dB Bandwidth and was positioned in the
1MHz region which gave the worst case result.
Testing was performed on both ports. The test limits were set to a worst case value of -16dBm.

The results are shown in the plots below.

2.3.6 Test Results
Configuration 1 — WCDMA SC Antenna A (see table 1)

Maximum Output Power 17 dBm (per port)

Band Edge (MHz)
Channel Position B Channel Position T
16QAM 871.40 891.60

Modulation
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Channel Position B - Antenna A

Avg Type. RMS TRCE[12 3 4

T )

1747 3% P M s

£

~- 1. TS Tric Free R AvgiMoia U1 TG A Wy
zﬁm:'. B N?hn w;" iy IETIANNKNN
Mkr1 868.975 MHz
Ref Offset 20,54 dB
|agBisy  Ref 14.54 dBm Band Power -53.033 dBm
og
e -

Tt sttt

o |/
P TR St Vi A o Mt e . 14 o 4
Center 869.000 MHz Span 2.000 MHz
#Res BW 5.1 kHz FVBW 16 kHz* #Sweep 5.000 s (1001 pts)
(= (90N TH)

Channel Position T - Antenna A

R

Center Freq 894.(

e PN Wide -+ Trig FresRun
& Gt ow SAtten: 128

oo g ) ~Avg Type. RMS
AvgiHors 11 Tise

TEELA W Wy
IETIANNNNN

Mkr1 894.025 MHz

Ref Offset 2055 dB
{9 geiam Ref 16.55 dBm Band Power -47.124 dBm
(171 5 —~ - + —- —1- + .
by
‘ESMWA';’“* . T
™,
5 \\ +
o3 \_\
L
3 LA
ALl b | PP |
Y PRI Y g W i

Center 894.000 MHz
#Res BW 5.1 kHz FVBW 16 kHz*

usa CTATG

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)
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5 A8 T

Product Service
Configuration 1 — WCDMA SC Antenna B (see table 1)
Maximum Output Power 17 dBm (per port)
. Band Edge (MHz)
Modulation
Channel Position B Channel Position T
16QAM 871.40 891.60

Channel Position B - Antenna B

¥ ran Ars - St _ _ i T T e ]
enter Freq 866,000000 MHz | Avy Type. RMS 75
e PNO Wde -+~ Trig FresRun AvgiMoie U1 W
EGaint ow SAtten: 128 IETIANNNNN
Mkr1 868.8975 MHz
Ref Offset 20.61 dB
19 giew Rel 16.61 dBm Band Power -51.411 dBm
og
[ ) . - .
33
24 oy g bt
- w‘%_mm?'" X TR LT
A
4 A{ |
{
LEN /l
I e L - +
e 2 diaat e 2 Livdah d
S EX 3 bk 4 ) Y N |
\ \
a4 | |
Center 869.000 MHz Span 2.000 MHz
#Res BW 5.1 kHz FVBW 16 kHz* #Sweep 5.000 s (1001 pts)
(VIS CTATUS
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Channel Position T - Antenna B

Product Service

R A e )
Conter Freq 894.000000 MHz

Avg Type. RMS

4L Bl -4 o s g Yo
Mkr1 894.025 MHz
Ref Offset 20.52 dB
|agBisy _ Ref 16.62 dBm Band Power -53.606 dBm
og
BED 4 4
anbn & T
B M 20 0 e .04 7Y T1ir -
ki
i '“‘4...‘_
\
\
4 1 -+
[ - PV FRTNT Lo [N
b aaie o BAGA otiidd ) 2ok idnanda |
a4
Center 894.000 MHz Span 2.000 MHz
#Res BW 5.1 kHz #FVBW 16 kHz* #Sweep 5.000 s (1001 pts)
LU STATL

Configuration 2 (BE) — WCDMA MC Antenna A (see table 2)

Maximum Output Power 17 dBm (per port)

Band Edge (MHz)

Modulation

Channel Position B

Channel Position T

16QAM

871.4 + 876.4

886.6 + 891.6
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Channel Position B - Antenna A

A R . S A S BRI
L v TR | s | NITT 013314 P M 12
enter Freq 869, 0 MHz Avg Type. RMS TRCE 2345 6
— - B — e Trig- Free R A vl TIFE A Waarvrwey
zﬂnx:\: B “n:.‘ |2;" TORSOm IETIANNNNN
Mkr1 868.975 MHz
Ref Offset 20.54 dB
|agBisy _ Ref 16.54 dBm Band Power -56.537 dBm
og
(X5 5 . +
o E
PR
et
£
e
s /f.
4 /f
WAL A A b M A,.-M-\-m&
Center 869.000 MHz Span 2.000 MHz
#Res BW 5.1 kHz FVBW 16 kHz* #Sweep 5.000 s (1001 pts)
[T1<w) (90N TH)
Channel Position T - Antenna A
s ” T ek
1S U GN NITU O1 2024 M M e
enter Freq Avg Type. RMS TRCE[T 2345 6
2 -~ % Trg Free R AyvgiMois U1 TIEC A Wy
2&:& =X M"?hn m.:' iy IETIANMNNNN

Ref Offset 2053 4B
tg gﬂldu Rel 14.53 dBm

Mkr1 894.025 MHz
Band Power -51.863 dBm

1AL e

e W
“

X5
4,

PP \\

. \L

& MMWN ;| M A A g
Center £54.000 MHz 'Span 2.000 MHz
2Res BW 5.1 kHz ZVBW 16 kHz* #Sweep 5.000 5 (1001 pts)
Ves (908 TH)
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Configuration 2 (BE) - WCDMA MC Antenna B (see table 2)

Maximum Output Power 17 dBm (per port)

Product Service

Band Edge (MHz)

Modulation . -
Channel Position B Channel Position T
16QAM 871.4 +876.4 886.6 + 891.6
Channel Position B - Antenna B
¥ ran Ars - St i T T ]
enter Freq 866,000000 MHz | Avy Type. RMS
e S i W - Trig Fres Run AvgiHo U1 VRS Wi

Ref Offset 2061 d

& lanitow

SAtten: 128

Band Power -55.470 dBm

Mkr1 868.975 MHz

661

e
10dBiav  Rel 16.61 dBm
Log

12

124

P A

usa

R TNV S e __"."‘.'14 m| I

34 | |
Center 869.000 MHz Span 2.000 MHz
#Res BW 5.1 kHz #FVBW 16 kHz" #Sweep 5.000 s (1001 pts)
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Channel Position T - Antenna B

ot e ten drarer - Sand A
Conter Freq 894.000000 MHz

Avg Type. RMS

WO W ~e- T Frea R AygiMois U1 TUEG A Wrvrmny
L pd Myl Yol ot
Mkr1 894.025 MH2
Ref Offset 20.6 08
|agBisy _ Ref 14.60 dBm Band Power -56.919 dBm
og
LE0)- 4 4 4
o
b i s 'M AL
- Poa, |
“u \
\
1
\
4} 4 +
1
&4 4 i&‘ . 4 — 4 s -
MMWW-AWMWM
s4
Center 894.000 MHz Span 2.000 MHz
#Res BW 5.1 kHz #FVBW 16 kHz* #Sweep 5.000 s (1001 pts)
Vs STATL

Configuration 5 — LTE SC Antenna A (see table 3)

Maximum Output Power 17 dBm (per port)

Product Service

. . . Band Edge (MHz)
Carrier Bandwidth Modulation — —
Channel Position B Channel Position T
5.0 MHz QPSK 871.50 891.50
10.0 MHz QPSK 874.00 889.00
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Channel Position B - Antenna A - 5 MHz Bandwidth

i s o
| GN RITU 12:10:41 #M M 2
Avg Type: RMS TRCET2345 6
o~ S Trig- Free R A vt TIPG A Wrvnwy
zﬁm:'. B N?hn 12;" Tone IETIANNNNN
Mkr1 868.975 MHz
Ref Offset 2065 dB
|agBisy _ Ref 16.55 dBm Band Power -49.018 dBm
og
[E = . -
oY
['. 1'._11\ Mer N .'5‘._—-:_v '“Av_.?‘v "y "AF&
335 ﬁy"‘{
&84 /
A ’MW‘W"M&P/
Center 869.000 MHz Span 2.000 MHz
#Res BW 5.1 kHz FVBW 16 kHz* #Sweep 5.000 s (1001 pts)
(= (90N TH)

Channel Position T - Antenna A - 5 MHz Bandwidth

usa

E Trwn et R ST
L1 . ﬁ | 3 T - I'.‘:JAL’"‘;i‘ 1S
enter Freq 894, 0 Avg Type. ThCElL 2345 €
= — — o e T Free Run AvgiMoid U1 TIPG A Wirvanvy
2&:3'. o M"?hﬂ 108 ™ IETIANMNNNN
Mkr1 894.025 MHz
Ref Offset 2054 dB
19 dBiaw Rel 14.54 dBm Band Power -48.832 dBm
og
e - - -4
48
. AR MAR AN Ay whyredge 16K e
|
- |
)
%5 Wk\.' +
%“L
"
Y
\
55 L * 4 SR —
A g 7 e B L LT AR
555 + -
Center 894.000 MHz Span 2.000 MHz
#Res BW 5.1 kHz FVBW 106 kHz* #Sweep 5.000 s (1001 pts)
(308 TH
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Channel Position B - Antenna A - 10 MHz Bandwidth

a s ol
GN RITU 124740 "™ 9
Avg Type: RMS TE2I45 6
o~ L S Tric: Free R AvgiHoie U1 TIFG A Waervrey
zﬁm:'. B N?hn w;" " ETIANNNNN
Mkr1 868.850 MHz
Ref Offset 20566 dB
|agBisy _ Ref 14.56 dBm Band Power -47.680 dBm
og
&5E -
LU
e YVV_ i M 1681 e
|
%4 £
%4 $
L /
1 -
4 PRI Wl W TR P TR e ’"-"“{ —r
=4 .
=4
Center 869.000 MHz Span 2.000 MHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep 5.000 s (1001 pts)

usa

CTATG

Channel Position T - Antenna A - 10 MHz Bandwidth

R

Center Freq 894.(

Avg Type. RMS

e

1237 51 PM M

=

usa

Trig Frea R A -:'-‘ir o :7
' un Mot U1 A Wy
2&:3'. Do M"?hﬂ 108 b IETIANNKNN
Mkr1 894.050 MHz
Ref Offset 20,54 dB

lagBisy _ Ref 14.54 dBm Band Power -47.827 dBm

29

e 4 4

49

b -t -

“ws 1L L1 e

X5 '.‘
A
%5 \“\‘ +
s
1

o
55 .
Center 894.000 MHz Span 2.000 MHz
#Res BW 10 kHz #FVBW 30 kHz* #Sweep 5.000 s (1001 pts)

CTATG
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Praduct Service
Configuration 5 — LTE SC Antenna B (see table 3)
Maximum Output Power 17 dBm (per port)
. . . Band Edge (MHz)
Carrier Bandwidth Modulation _ .
Channel Position B Channel Position T
5.0 MHz QPSK 871.50 891.50
10.0 MHz QPSK 874.00 889.00

Channel Position B - Antenna B - 5 MHz Bandwidth

oyt S tien dragrey - Samt A ]
enter Freq 869,000000 MHz 'J Avg Type: RMS
R e TP s e seeae et PHG Wige -+~ Trig FresRun AvgiHos U1 et
& Gaint ow SAtten: 128 ETIANNKNN
Mkr1 868.975 MHz2
Ref Offset 2063 dB8
|agBisy _ Ref 16.63 dBm Band Power -52.197 dBm
og
BES 4 + 4 4
b 1
pedaud
ER A S A AP ;4 '.; .".-A.A‘. hot
JI
1 ' .[‘ }
o
J
ot .
J
J
s24}- . - rlJ . - +
24 e e PR g s ‘T_'Wf‘bg-/ | | ‘
4 !
Center 869.000 MHz Span 2.000 MHz
#Res BW 5.1 kHz #FVBW 16 kHz* #Sweep 5.000 5 (1001 pts)
usa CTATE
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Channel Position T - Antenna B - 5 MHz Bandwidth

e e ane

~ Avg Type. RMS

Center Freq 894.000000 MHz | ER— ’ o A2 oot (EEKENS
:ﬁnx:« po SAtten: 1038 ETIANNKNN
Ref Offset 20.6 d8 Mkr1 894.025 MHz

10dB/av  Rel 14.60 dBm
Log

Band Power -51.461 dBm

LR} - - - -

" " .
AN P AN g e e A

E

.?.Jr

Center 894.000 MHz
#Res BW 5.1 kHz FVBW 16 kHz*

usa CTATS

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

Channel Position B - Antenna B - 10 MHz Bandwidth

CETEET

Avg Type. RMS

60 y : t 5
= ———p ;] Trig  Fres Run AvgiMote U1 o | § A ARAY
Eﬂnx:\: Do H"?bn'lﬂou b ETIANNKNN

Mkr1 868.950 MHz

Ref Offset 20.6 d8
19 aBia Rel 12.60 dBm Band Power -53.444 dBm
20
280} - - . - —4- - -
0
WW
o et Qs
|
74 /"
] + .
it / /
A 1~
e A o N o S g g ot
4 4
14
Center 869.000 MHz Span 2.000 MHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep 5.000 s (1001 pts)
v (308 TH

Document 75929787 Report 01 Issue 1

Page 50 of 120



5 A8 T

Channel Position T - Antenna B - 10 MHz Bandwidth

Product Service

ot e ten drarer - Sand A

Avg Type. RMS

enter ?reﬁﬁfﬁﬁﬁﬁh Mz
R o - PRG Wde ~+- Trg FresRun Avgitota U1 TVPGLA Wy
SCaint ow SAtten: 12 48 ETIANNKNN
Mkr1 894.050 MHz
Ref Offsat 20,52 dB
|agBisy _ Ref 16.62 dBm Band Power -54.012 dBm
o9 '

BED + . - + 4

'

1
54 | b 4 - o NP SO EAREF WA
. VAP e
4
Center 894.000 MHz Span 2.000 MHz
#Res BW 10 kHz #FVBW 30 kHz* #Sweep 5.000 s (1001 pts)

usa CTATS

Configuration 6 and 8 (BE) — LTE MC Antenna A (see table 4)

Maximum Output Power 17 dBm (per port)

. ) . Band Edge (MHz)
Carrier Bandwidth Modulation — —
Channel Position B Channel Position T
5.0 MHz QPSK 871.5 + 876.5 886.5 + 891.5
10.0 MHz QPSK 874.0 + 884.0 879.0 + 889.0
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Channel Position B - Antenna A - 5 MHz Bandwidth

e e ane

60 e '_‘7"4'0—;100 s Trg FresRun

~ Avg Type. RMS

Aygitois U1 TUEG A whervrewy
& Gaint ow SAtten: 1428 iy IETIANNKNN
Mkr1 868.975 MHz
Ref Offset 2056 dB
9 gam« Rel 18.55 dBm Band Power -49.250 dBm
B - -
"
1z
$ J]."‘ A'M"A‘YA.I 'tL —‘:' '_.;n. ,.M
ns I
ns .Jf
o
2z
4O r;
//
;1;% .-‘n‘hrfv aet gl *" .
J15
Center 869.000 MHz Span 2.000 MHz
#Res BW 5.1 kHz FVBW 16 kHz* #Sweep 5.000 s (1001 pts)
[T1<w) (90N TH)

Channel Position T - Antenna A - 5 MHz Bandwidth

oﬁ'ﬁa—‘—'] Ty g : A;:n;l’vp'.kls :‘ 5 5
: POCEEE e o gmatn AR =
Mkr1 894.025 MHz
Ref Offset 2055 dB
19 dBiaw Rel 16.55 dBm Band Power -49.099 dBm
20
o 4 |
b Y |
PV TFTLE VYT L1 Sprme vy S ey BLISE
!
25 '&I& t
y
3"
"
3 \ Q :

5 ‘\“' Wﬂ‘“ P e d e it
Center 894.000 MHz Span 2.000 MHz
#Res BW 5.1 kHz FVBW 106 kHz*

v

#Sweep 5.000 s (1001 pts)

CTATG
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Channel Position B - Antenna A - 10 MHz Bandwidth

o braury -t . —— A , S
v 3%y & [T | GN RITU a1 3338 #M s
Center Freq i 6Fﬁ§j_'J ; Avg Type. RMS R [FEKER:
:“l;ﬂl:; Dol L’L"T‘:“" A"m e .’..' :H\)\Nh
Mkr1 868.850 MHz
Ref Offset 20.56 4B
lagBisy _ Ref 12.56 dBm Band Power -55.662 dBm
og
2% + +
Tu
! | AR D e
74 IV__“ - P
T4
74
@
7| I I S S . — /
_91. /
574 [P A TN Y - |
T4
Center 869.000 MHz Span 2.000 MHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep 5.000 s (1001 pts)

usa CTATS

Channel Position T - Antenna A - 10 MHz Bandwidth

Center Freq 804.000000 MHz | T AvaTypeRMS : _
E&Xm = t“r;:r‘-ng" A“m " ‘.":"‘:"'{)‘Nh
Mkr1 894.050 MHz
Ref Offset 20,56 dB
{0 dBiav  Rel 14.56 dBm Band Power -52,023 dBm
g
LY - -
LU
“a n 1L L1 e
|
. |
<4 “\
%4 \\ +
"t \
~
4 \ \
\\_ ».’Q_: I I _
=4 | I :
24
Center 894.000 MHz Span 2.000 MHz
#Res BW 10 kHz FVBW 30 kHz* #Sweep 5.000 s (1001 pts)

usa CTATG
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Configuration 6 and 8 (BE) — LTE MC Antenna B (see table 4)

Maximum Output Power 17 dBm (per port)

Product Service

Band Edge (MHz)

Carrier Bandwidth Modulation _ .
Channel Position B Channel Position T
5.0 MHz QPSK 871.5 + 876.5 886.5 + 891.5
10.0 MHz QPSK 874.0 + 884.0 879.0 + 889.0

Channel Position B - Antenna B - 5 MHz Bandwidth

L )

Conter Freq 869,000000 MHz

Avg Type. RMS

#Res BW 5.1 kHz

usa

Mo - JErmbn A g
Ref Offset 20,63 dB Mkr1 868.975 MHz
lagBisy _ Ref 14.63 dBm Band Power -54,030 dBm
og
a3 4 4 4
G e e |
>4 [
f
N
£4 1 JJ‘Q" !
o
“it i
v
/
v
- ! _ |
‘ |
| J ‘
B A A b v 4 {
s4
Center 69.000 MHz Span 2.000 MHz

#FVBW 16 kHz*

#Sweep 5.000 5 (1001 pts)
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Channel Position T - Antenna B - 5 MHz Bandwidth

e e ane

~Avg Type. RMS

6‘“6‘—_‘10 Nt ’ _A
R T PN e I PreeRun Avaiois 1 Tiveh e
Offset Mkr1 894.025 MHz

{9 deicw g;'f 14.602066!‘:: Band Power -54,037 dBm
og

LR} - -

a0

wae Ay 'l‘ e PYIBVIRPI AL

|
<4
!A
L
=
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“t \.\

w4 ‘\

o \“‘MNM TP A PP A

=4
Center 894.000 MHz Span 2.000 MHz
#Res BW 5.1 kHz FVBW 16 kHz* #Sweep 5.000 s (1001 pts)

usa

CTATG

Channel Position B - Antenna B - 10 MHz Bandwidth

CETEET

Avg Type. RMS

60 o g ot | 5
* e~ g SED Shin
Mkr1 868.850 MHz
Ref Offset 20.6 dB
{0 dBigv  Rel 14.60 dBm Band Power -55.248 dBm
20
i) ' 4
50
- —— e
|
<4 |
£ ’ ol
%4 ¥
“u /
t‘
=Y e T T Ao SN e A RS e i |
=4
Center 869.000 MHz Span 2.000 MHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep 5.000 s (1001 pts)

usa

CTATG
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Product Service
Channel Position T - Antenna B - 10 MHz Bandwidth
o sagd g ten dranrey - Sand A x
enter ?reﬁﬁ.‘ﬁﬁﬁﬁ' MHz Avg Type. RMS
e e e - PRG Wde ~+- Trig FresRun Avgitota U1 TVPGLA Wy
S laint ow SAtten: 1028 ETIANNKNN
Offset Mkr1 894.050 MHz
{9 gBiou ::'r u.uz?a‘;-s Band Power -55.707 dBm
o9 '
=4 . A A1 e
|
<4 L
\
%4 N ' ! |
e \ .
A= - I
‘ |
=4 ATy et Aty i e e T
Center 894.000 MHz Span 2.000 MHz
#Res BW 10 kHz #FVBW 30 kHz* #Sweep 5.000 s (1001 pts)
Configuration 12 — WCDMA + LTE Antenna A (see table 6)
Maximum Output Power 17 dBm (per port)
) ) Band Edge (MHz)
WCDMA Modulation / LTE Bandwidth . —
Channel Position BRFaw Channel Position TRFBW
16QAM / 10.0 MHz 871.4 + 878.9 884.1 + 891.6

Remarks

LTE Modulation = QPSK
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Channel Position BRFBW - Antenna A

TEURNG Wi e Trig Fres Run
Lt ow Satten: 1008

Ref Offset 20,52 dB
I‘.g gﬂlﬂn Rel 14.54 dBm

i A'vg ;l’ypo, RMS 3
Avaiods: 04 T s
Mkr1 868.975 MHz

Band Power -58.000 dBm

: 4
% {
{
F =1 PSS [T WIS W——— v 70 . -
e e
Center 869.000 MHz Span 2.000 MHz
#Res BW 5.1 kHz FVBW 16 kHz* #Sweep 5.000 s (1001 pts)
[T1<w) (90N TH)
Channel Position TRFBW - Antenna A
= . T 60 ‘.A\vn“l’yp' RMS ¥ "E‘im(:;'._."'fig%
»emer req d84.1 Ll - " “‘ It 2 5
zﬁnx‘:ﬂ Do ’M’;ﬂhrﬂg" A"m b ]::‘: NNKNN
oWk Mkr1 894.025 MHz
{9 dBicw ::r u.ssmd'sssn‘:s Band Power -55.319 dBm
og
4L - - =
s
" <Mwm I TR
- ™
b
“
‘ \
)
=5 A
s [ P A il
5.5 iy Ty Lt akh el
Center 894.000 MHz Span 2.000 MHz
#Res BW 5.1 kHz FVBW 16 kHz* #Sweep 5.000 5 (1001 pts)

usa

CTATS
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Configuration 12 —- WCDMA + LTE Antenna B (see table 6)

Maximum Output Power 17 dBm (per port)

WCDMA Modulation / LTE Bandwidth

Band Edge (MHz)

Channel Position BrRFew

Channel Position TRFBW

16QAM / 10.0 MHz 871.4 + 878.9 884.1 + 891.6

Remarks
LTE Modulation = QPSK
Channel Position BRFBW - Antenna B

Syt Spertiien drayrer - Samt B4 x

enter Freqasg.o'noooo Mz ~ Avg Type: RMS
e e = PRG Wde ~o- Trg FresRun AvgiMoia U1 ":mm

#Laint ow SAtten: EdB =

Ref Offset 20.61 dB

10dBiav  Rel 12.61 dBm
Log

Band Power -56.656 dBm

Mkr1 868.975 MHz

26

»

| o
N ST

R g

4 WWVHWMMMS‘

Center 869.000 MHz
#Res BW 5.1 kHz

usa

FVBW 16 kHz*

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)
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Channel Position TRFBW - Antenna B

T bk )
» < 113070 AM e L8, S
Avg Type. RMS TRCEF 2345 6
TUUUPRG Wi —e-  Trig Fres Run AvgiMoia U1 TVFGHA Wy
& Gaint ow SAtten: 1028 ETIANNNNN
Offset Mkr1 894.025 MHz2
{9 deicw RR:I "Mz%e":'s Band Power -57.944 dBm
og
461}~ -
51
] PESESN. ek af L0 AL
gt
" ™t
=
\[ ||
st st AN oy HA T A
=4 ‘
Center 894.000 MHz Span 2.000 MHz
#Res BW 5.1 kHz FVBW 16 kHz* #Sweep 5.000 s (1001 pts)
[T1<w) (90N TH)
Limit -16 dBm (-13 dBm - 10log(NANT) where N = 2)
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2.4 TRANSMITTER SPURIOUS EMISSIONS

241 Specification Reference

FCC CFR 47 Part 2, Clause 2.1051

FCC CFR 47 Part 22, Clause 22.917(a)(b)

Industry Canada RSS-132, Clause 5.5
24.2 Date of Test and Modification State

16, 17 and 18 March 2015 - Modification State 0

243 Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

244 Environmental Conditions

Ambient Temperature 27.3-27.7°C
Relative Humidity 18.5-21.1%

245 Test Method

The EUT was connected to a Spectrum Analyser via 20dB of attenuation for measurements
from 9KHz to 9GHz except for the measurement band between 1.34GHz to 6GHz where 20dB
of attenuation and a high pass filter were used.

A Network Analyser was used to calibrate the path loss between the EUT and the Spectrum
Analyser and the worst case path loss in the measured ranges was entered as a reference level
offset.

Over the measured ranges, the analyser RBW was set to 1MHz, VBW 3MHz with an RMS
detector used in conjunction with a trace Max Hold to give the required average result.

Testing was performed on both ports in configurations of the EUT as reported below. The test
limits were set to a worst case value of -16dBm.

The results are shown in the plots below.
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2.4.6 Test Results

Configuration 1 — WCDMA SC Antenna A (see table 1)

Maximum Output Power 17 dBm (per port)

Channel Position B - Antenna A

BAvg Type:RMS

TEG | Wy
IETIANNKNN

Mkr1 871.8 MH2

Ref Offsat 20.63 4B
I gs:m Rel 16.68 dBm 11.74 dBm

?1

f &8 . 4 . 4

|
[
R W

| |

Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 3.000 5 (2680 pts)
= anus & DC Coupled
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Channel Position B - Antenna A

A o brawy ot . N T Tl
1% . N LIGH J 120748 "M N 9
y #Avg Type: RMS TACE 2315
Center Freq 3.670000000 GHz ?r].“ o va Type > (EEKER.
¥ Gaind ow SAtten: & dB IETIANNKNN
Mkr1 3.648 2 GHz
Ref Offset 28.26 dB
9 galau Refl 20.00 dBm -54.51 dBm
1o - -
o
wo
WE
ol
00 .
4«0
o0 1
Joe
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 s (9320 pts)
[T1<w) (90N TH)
Channel Position B - Antenna A
AL : TR LIGH AITD % 125037 P M TN
#Avg Type: RMS k12345
Center Freq 7.° 000 GHz R PR va Type o (FERLL
¥ Gantigh Satten: O dB ETIANNKNN
Mkr1 7.541 8 GHz
Ref Offset 23.96 4B
I gﬂlﬂ Refl 3.96 dBm -66.25 dBm
Ry = - - -4
w0 1f 4 oy
X0
%0
40 .
0
0 e — e o s e m——
%o . 4
&0
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
Ves (908 TH)
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Channel Position M - Antenna A

X 0
T WE . PWbiFau s~ TG PresRun

BAvg Type: RMS celr 23

T ]

171338 P M s
T

TiEC | vy
IETIANNNNN

# Gt ow #Atten: 10 28
Mkr1 881.8 MHz
Ref Offset 20.63 4B
j0dBigv  Rel 16.38 dBm 11.37 dBm
Log
[ M
% = -+
m
136 ALIARLCE
s 1)
0
\
] |
[l
J38 1 l
'WWW P F— S| |
Stop 1.3400 GHz

Start 9 kHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 35.000 s (2680 pts)
usa SO ) DC Coupled

Channel Position M - Antenna A

“#Avg Type: RMS

T )

171050 PM M T
TAWCEIL 23456

T ey

ETIANNKNN

Mkr1 3.662 2 GHz

Ref Offset 28.26 dB
I gﬂlﬂ Rel 20.00 dBm -54.48 dBm
1nop- - 4

[
wo

WE
el
00
4«0

0 1
I S W,—_—_N

rt

Joe

Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 5 (9320 pts)
ves (308 TH)
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Channel Position M - Antenna A

A e A : — ST
AL . %Y A 1 3 ] i 12:1341 P M [EN
enter Freq 7.500000000 GHz ] #avg Type:RMS T 2345 6
— - RAL i Fast s~ Trig: FresRun TIPG M
EGantigh Satten: 0 dB ETIANNKN N
Mkr1 6.255 5 GHz
Ref Offset 23.96 dB
9 gam« Refl 3.96 dBm -66.21 dBm
a4 - -
w0 A€ 4 oy
X0
40 . .
1
I Y I I B N I
%0 + 4
=0
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
[T1<w) (90N TH)
Channel Position T - Antenna A
" Shve Type: RMS

K 0
e PR Fast e~ Trige Free Run

T ey
¥ Gaind ow SAtten: 1028 IETIANNKNN
Mkr1 890.8 MHz
Ref Offset 20.63 4B
10dBiav  Rel 17.23 dBm 12.18 dBm
Log "
28
1 1 e
28
24 + +
LAY 1
Jﬂl
28 { |
A A b sl
Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 5.000 s (2680 pts)
usa sanus & DC Coupled
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Channel Position T - Antenna A

A o brawy ot \ . T TS
AL . 38 T v G ) 123034 "™ 9
y #Avg Type: RMS W 395 e
Center Freq 3.670000000 GHz ?r]‘“ T va Type = (EERER,
¥ Gaind ow SAtten: & dB IETIANNKNN
Mkr1 3.667 7 GHz
Ref Offset 28.26 dB
[ggeicy _ Ref 20.00 dBm -54.47 dBm
1o - -
o
wo
WE
ol
00 .
4«0
i e
Joe
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz #FVBW 3.0 MHz* #Sweep 9.320 s (9320 pts)
[T1<w) (90N TH)
Channel Position T - Antenna A
1S . 83 - aNE LIGH ') MM 9
i g Type: RMS WE[[23456
Center Freq 7.° 000 GHz R PR Savg Type: RM :.fo 145 ¢
¥ Gantigh Satten: O dB ETIANNKNN
Mkr1 6.936 7 GHz
Ref Offset 23.96 4B
s gﬂlﬂ Rel 3.96 dBm -66.17 dBm
Ry = — - —4- — - - - -4
wo wak 2
%0
40 .
.1
e e e —— :
%o . 4
&0
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
Ves (308 TH
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Configuration 1 — WCDMA SC Antenna B (see table 1)

Maximum Output Power 17 dBm (per port)

Channel Position B - Antenna B

Iﬂos BW 1.0 MHz
usa

A o Sy .
18 v 85 0 4 D 1 % ]
enter Freq 670.004500 MHz | #avg Type: RMS
P Fast - Trig Free Run
¥ Gt ow #attan: 10 28
Mkr1 871.8 MHz
Ref Offset 20.72 dB
10 dBisv  Refl 16.59 dBm 11.49 dBm
Log "
X - e
e
124 16 51 e
24
%4 ! !
LeN} L\’
J -
aid -+ .
l I
J34
|
Start 9 kHz Stop 1.3400 GHz
FVBW 3.0 MHz" #Sweep 5.000 s (2680 pts)

crsnus 8 DC Coupled

Channel Position B - Antenna B

o o

BAvg Type: RMS

T
o

174907 PM MR 17, 2

enter Freq 3.670000000 GHz | W33 456
R L R i 40 i bititied
Mkr1 3.652 7 GHz
Ref Offset 26.42 dB
{g gslm Rel 20.00 dBm -56.24 dBm
10op- - -
o
' WE
o al)
00
o0
o0 — 1 - L 14
el MW’V\—}W’——M
0o
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 5 (9320 pts)
[TIw) (908 TH)
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Channel Position B - Antenna B

BAvg Type: RMS

o ‘u.’ﬂ_a

17000 PM M 17,

 GHz » el 234 e
-~ Sl -+ e o
Mkr1 7.549 8 GHz
Ref Offset 2452 dB
9 galau Ref 4.52 dBm -65.68 dBm
L& - -
" AT
EE
45 . .
S84
1
Py ) —— p— BC—— e T—— -—
=3
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
[T1<w) (90N TH)
Channel Position M - Antenna B
18 v %50 A I LIGH AUTD 5
Center Freq 670.004500 MHz _ vy Type: RMS )
LN -1 gl eIk WA
Mkr1 881.8 MHz
Ref Offset 20.72 dB
104Biav  Refl 16.55 dBm 11.55 dBm
Log
[}
[ 8 - - -t — i ' N
b Y |
nE BLISE
35 ! L !
ey
' W&f;— oyt
Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 5.000 5 (2680 pts)
e cianus 8 DC Cooplod
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Channel Position M - Antenna B

i e o St ; o —
- 0000 y " BAvg Type: RMS
Center Freq 3.670000000 GHz ?r]‘“ o va Type
# Gt ow #Atten: & 4B
Mkr1 3.657 2 GHz
Ref Offset 26.42 dB
9 galau Refl 20.00 dBm -56.35 dBm
1o - -
o
wo
WE
0.0
00 .
4«0
i N
S0l ﬂwmj\w.’—-—-’w‘
oo
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 s (9320 pts)
[T1<w) (90N TH)

Channel Position M - Antenna B

R

000 GHz T, T mavg Type: RMS

T )

139833 P Mw

i ' el 7345 8
Center Freq 7.: O L o T Peein e e
¥ Gantigh Satten: O dB ETIANNKNN
Mkr1 6.229 5§ GHz
Ref Offset 2442 dB
s gﬂlﬂ Rel 4.52 dBm -65.74 dBm
Le)- — - —4- — - . - -
5 ™
-5
535 t
L4
1
& e == e S - — —q
£5 . -
=3
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
v (308 TH
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Channel Position T - Antenna B

X 0 :
T WE . PRGFau —e- TrFresRun

BAvg Type: RMS

ERETIE
123231 PN 9
fcosd (] 5E

B
¥ Gaind ow SAtten: £dB IETIANNKNN
Mkr1 890.8 MHz
Ref Offset 20.72 dB
9 galau Rel 15.43 dBm 10.53 dBm
T
43 b
L8
ue .
HE
M5 ,J
e ! T
s %
&5 [ 4
Ja6
] “'“l" I “"“"f‘*‘w’ MM..L For—
Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 35.000 s (2680 pts)
usa sanas & DC Coupled

Channel Position T - Antenna B

“#Avg Type: RMS

T e )

1237 04 PMMa

TACEL 234 :7
TS e
ETIANNNNN
Mkr1 3.640 2 GHz
Ref Offset 26.42 dB
{9 geiam Ref 20.00 dBm -56.32 dBm
10op- - “
oo
o
WE
ol
200
©0
00 !‘
201 R et et el m_ﬂ_—,——v—
200
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz* #Sweep 9.320 s (9320 pts)
v (308 TH
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Channel Position T - Antenna B

i o Sraury e s N —— _—
L1 . 38y & AN € | L % 123
enter Freq 7.500000000 GHz 1 #Avg Type: RMS
PR s '“*‘pﬁj'r.“ —— fl’v' Fres Run
¥ Gantigh SAtten: 0 dB
Mkr1 6.268 0 GHz
Ref Offset 2442 dB
9 gsm« Ref 4.52 dBm -65.71 dBm
La)- . -
v i
445
1
A e _!”7‘_, — - . —— — e —— -+ — ——
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
[T1<w) (90N TH)
Configuration 2 — WCDMA MC Antenna A (see table 1)
Maximum Output Power 17 dBm (per port)
Channel Position M - Antenna A
P e St ; — R o )
18 v 5104 I aN5s g | p ) uluﬂ?i:ll.‘:i‘r«l:‘“
enter Freq 670.004500 Mz 1 .. .. Svg Type: RMS e TERKERS
¥ Laind ow SAtten: 1428 ETANNKNN
Mkr1 890.8 MHz
Ref Offset 20.69 4B
{g gBIM Refl 13.85 dBm 8.89 dBm
1
w2 e ek
%2
x2
s |
(|
Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 35.000 5 (2680 pts)
usa anus & DC Coupled
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Channel Position M - Antenna A

A o brawy ot \ . N
v 0000 ’ " Bhvg Type RMS
Center Freq 3.670000000 GHz ?r].“ o va Type
# G4 ow #Atten: & 4B
Mkr1 3.654 7 GHz
Ref Offset 20.25 4B
9 galau Refl 20.00 dBm -54.47 dBm
1o - -
o
wo
WE
ol
00 .
4«0
o0 1
Joe
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 s (9320 pts)
[T1<w) (90N TH)
Channel Position M - Antenna A
- y o Ll )
L1 : LIGH ] 2 G10820 MM 17 2918
#Avg Type: RMS TAME[T 3345
Center Freq /.-  GHz h sl Trias ProoRin ve Type ]:;(1[" 456
¥ Gantigh Satten: O dB ETIANNKN N
Mkr1 6.260 5 GHz
Ref Offset 23.96 4B
b gam« Rel 3.96 dBm -66.27 dBm
Ry = - - -4
wo Wk .o
%0
40 . .
1
0 feas . [ N (U WS S —
w0 . 4
&0
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
LU SIATG
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Configuration 2 — WCDMA MC Antenna B (see table 1)

Maximum Output Power 17 dBm (per port)

Channel Position M - Antenna B

SAvg Type: RMS

TRCET 2345 6

Itﬁu BW 1.0 MHz FVBW 3.0 MHz*
v

enter Freq 670, 0 & 5
e Pl Fast o~ Trig Fres Run TIPS MWy
¥ Gaind ow SAtten: 1428 IETIANNNNN
Ref Offset 20.72 dB Mkr1 871.8 MHz
10dBiav  Rel 13.67 dBm 8.75 dBm
Log ?'
e - - - -
an
%3 14 61
x3
%3 $ A
|
e -
)
%
(
P~ + L
Start 9 kHz Stop 1.3400 GHz

#Sweep 5.000 5 (2680 pts)
cns g DG Couplod

Channel Position M - Antenna B

o o

o ek
IGH ] . al l'.‘,‘.llllln‘.’..‘ii
SAvg Type: RMS (2345 6

usa

Conter Freq 3.670000000GHz | ., .. =
¥ Laind ow SAtten: & dB IETIANNKNN
Mkr1 3.658 2 GHz
Ref Offset 26.42 dB
I gslm Ref 20.00 dBm -56.29 dBm
100p- - -
[ 18 4
' W
o l)
00 .
a0
A 1 +
01 MWVW—)\W'_————N
Joe
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 5 (9320 pts)
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Channel Position M - Antenna B

i o Sraury e s T —— EERTIT
L1 ) 8y & ST | { % G1:1448 #M M s
enter Freq 7.500000000 GHz | #avg Type: RMS e ¢
oy N Yast .. s Trig- Fres Run ‘:“‘ WA
¥ Gantigh SAtten: 0 dB ETIANNKN N
Mkr1 6.255 0 GHz
Ref Offset 2442 dB
[3geioy _ Ref 452 dBm -65.64 dBm
La)- . -
v i
445
1
.‘._'j..-,fm”.! ——e—— — I HEEEEREES —————— - . — e ——————
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
[T1<w) (90N TH)
Configuration 3 — WCDMA MC Antenna A (see table 1)
Maximum Output Power 17 dBm (per port)
Channel Position M - Antenna A
P e St \ T N RIS
L1 v 850 4 I SR | : 5 ] “‘::‘:‘:Lral:l.
enter Freq 670.004500 Mz 1 .. .. Svg Type: RMS e TERKERS
¥ Laind ow SAtten: 10 28 IETIANNKNN
Mkr1 886.8 MHz
Ref Offset 20.69 9B
[ggeicy _ Ref 12.15 dBm 7.14 dBm
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FRLY = . -' - -
1
1w
AL 24 Oy
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] }
v
' + &I
' \
2 TEappay | | N1 h .
Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 35.000 5 (2680 pts)
usa CTATus 8 DC Coupled
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Channel Position M - Antenna A

i e o St ; o —
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X
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Channel Position M - Antenna A

P S T e
18 : 1 LIGH ] 2 1503 PN 17 2318
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X0
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e 0
1
*0 = = h, A - — ]
%0 . .
0
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz #FVBW 3.0 MHz* #Sweep 6.000 s (6000 pts)
v CIania
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Configuration 3 — WCDMA MC Antenna B (see table 1)
Maximum Output Power 17 dBm (per port)

Channel Position M - Antenna B

SAvg Type: RMS

eI 23456

enter Freq 670, 0 & 5
e Pl Fast o~ Trig Fres Run TIPS MWy
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1w o 5 - - . | -
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1651 e
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o
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200

Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 5 (9320 pts)
(TIev CTATY

Document 75929787 Report 01 Issue 1

Page 75 of 120



Channel Position M - Antenna B

i e et , T s ST
AL . %Y A SRR | N 5 G381 MM 1T 218
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Configuration 4 — WCDMA MC Antenna A (see table 1)
Maximum Output Power 17 dBm (per port)

Channel Position M - Antenna A

e e S , T R TS
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Channel Position M - Antenna A

A o brawy ot \ . N e
AL L . LIGH J 0151 3% Pl N 9
y #Avg Type: RMS T 95 e
Center Freq 3.670000000 GHz ?r]‘“ T va Type e EEXLL
¥ Gaind ow SAtten: & dB IETIANNKNN
Mkr1 3.654 7 GHz
Ref Offset 2826 dB
9 galau Refl 20.00 dBm -54.45 dBm
1o - -
o
wo
WE
ol
00 .
4«0
o 1
: i ———— N \-—-\N‘_/h_,.——-—-"‘——"
Joe
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 s (9320 pts)
[T1<w) (90N TH)
Channel Position M - Antenna A
- y o ol )
18 : ] LIGH AUTD 7 [IESSTITETS [EH
#Avg Type: RMS TRCE]T 3 34
Center Freq /.-  GHz h sl Trias ProoRin ve Type "“1[" 456
¥ Gantigh Satten: O dB ETIANNKN N
Mkr1 7.537 8 GHz
Ref Offset 23.96 dB
19 gam« Refl 3.96 dBm -66.23 dBm
Ry = - - -4
wo Wk .o
X0
%0
40 . .
40
1
0 hee— — ’ - —— —
‘M-—-N__—N—
w0 . 4
&0
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
LU SIATG
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Configuration 4 — WCDMA MC Antenna B (see table 1)

Maximum Output Power 17 dBm (per port)

Channel Position M - Antenna B

SAvg Type: RMS

T T ey

O1 4217 FM M 17

56

enter Freq 670, 0 fiond (EEKE
e Pl Fast o~ Trig Fres Run TIPS MWy
¥ Gand ow SAtten: 1428 IETIANNNNN
Ref Offset 20.72 dB Mkr1 886.3 MHz
10dBiav  Ref 10.66 dBm 5.69 dBm
Log
1
1
T
au
ML Y
"3
%3

Start 9 kHz
#Res BW 1.0 MHz

usa

FVBW 3.0 MHz"

Stop 1.3400 GHz
#Sweep 5.000 5 (2680 pts)

s g DC Coopled

Channel Position M - Antenna B

- e ot 4 A T
18 L %y & | LIGH ] - 014947 #M M 3
| BAvg Type: RMS TRWCEIL 23456
Conter Freq 3.670000000GHz | ., .. v 0
¥ Gaind ow SAtten: & dB IETIANNKNN
Mkr1 3.644 2 GHz
Ref Offset 26.42 dB
{g gslm Refl 20.00 dBm -56.33 dBm
100p- - -
oo
' WE

200

Start 1.340 GHz
#Res BW 1.0 MHz

usa

FVBW 3.0 MHz"

Stop 6.000 GHz
#Sweep 9.320 5 (9320 pts)
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Channel Position M - Antenna B

i e et , N s T o T
LIS 4 LR - i 3 K | i . 6‘“1!."“!'“ 9
enter Freq 7.500000000 GHz | #avg Type: RMS e (R EKE
S—coc o T P Fast ~»- g Fres Run Tirimwavvvy
¥ Gantigh SAtten: 0 dB ETIANNKNN
Mkr1 7.558 3 GHz
Ref Offset 2452 dB
[3geioy _ Ref 452 dBm -65.72 dBm
L&) + 4
v Wi
45
1
< N I R
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
[T1<w) (90N TH)

Configuration 5 — LTE SC Antenna A (see table 3)

Maximum Output Power 17 dBm (per port)

Channel Position B - Antenna A - 5MHz Bandwidth

e LR ¢ | | sassen| 1 LIGH | i 12:11 34 PM A
enter Freq 670,004500 MHz #Avg Type:RMS el 2
S e s g PR Fast ~e- Trig FresRun TiPSImwWa W

¥ Gand ow SAtten: 1028 IETANNKNN
Ref Offset 20.69 48 Mkr1 872.8 MHz
{9 gaiaw Ref 16.16 dBm 11.16 dBm

66} . 4 -

m

] + I 4

| |
Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 35.000 s (2680 pts)
usa CTATus 8 DC Coupled
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Channel Position B - Antenna A - 5MHz Bandwidth

S e ottt ; — —

enter Freq 3.670000000 GHz ) T sAvg TypecRMS
- AR 2O mj'rm - Tw ’I‘-.U"

# Gt ow #Atten: & 4B
Mkr1 3.678 3 GHz
Ref Offset 28.25 4B

9 gam« Refl 20.00 dBm -54.56 dBm

10op- - - - + -

o

) WE
ol

00

&«

ik 1

2 _,-Mw-—\-.../‘ e
Joe
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 s (9320 pts)
[T1<w) (90N TH)

Channel Position B - Antenna A - 5MHz Bandwidth

Fz ' T savg Type: RMS

RacELy 4 "7
o l‘u.j-;:::n Do ::&:T:Oun ‘:':(v‘l. NNKNN
Mkr1 7.537 3 GHz
Ref Offset 23.96 dB
I gs«m Refl 3.96 dBm -66.08 dBm
A} - — —4- - - + 4
wo wak 2
X0
&0 +
1
27| A E— — —— I IS | I—— | E———] E——
%0 i 4
&0
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
v (308 TH
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Channel Position M - Antenna A - 5MHz Bandwidth

o St R
' s  BAvg Type. RMS

enter Freq 670, 0
amer Freq.o TTTTTTTME T PRUFaw —e- Ty FreeRun

i # G 4 ow #atten: 10 28
Mkr1 881.8 MHz
Ref Offset 20,63 4B
j0dBigv  Refl 16.18 dBm 11.23 dBm
Log "
B8 - - - - -
38 T
28
333
s \T
&38 . -
[
238 W A ! !
Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 35.000 s (2680 pts)
usa cTanus 8 DC Couplod

Channel Position M - Antenna A - 5MHz Bandwidth

SAvg Type: RMS

::;:,"::;" TeTiA NN KN N
Mkr1 3.657 2 GHz
Ref Offset 28.25 dB
s ga«m Rer 20.00 dBm -54.47 dBm
1woj- - - —t - - 4 d
(18§
. WE
el
00 .
4«0
00 1-
0o
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 5 (9320 pts)
Ves (308 TH
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Channel Position M - Antenna A - 5MHz Bandwidth

A e A . —— T ——r
18 . %Y A | sawsag | LIGH i 12263 ]
enter Freq 7.500000000 GHz | #Avg Type:RMS TRcElr 2
S—coc o T P Fast ~»- g Fres Run Tirimwaivvvm
EGantigh SAtten: 0 dB IETIANNKNN
Mkr1 7.541 3 GHz
Ref Offset 23.96 4B
9 gsm« Refl 3.96 dBm -66.32 dBm
a4 - -
e A€ 4 oy
X0
40
1
R e —— — e e — "%—_—-"’77'"""?__”"""‘
w0 4
=0
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
[T1<w) CTATY
Channel Position T - Antenna A - 5MHz Bandwidth
18 | LG ] . 1234 31 PN [
enter Freq 670, 0 #avg Type:RMS TR 2345 6
e T T T PR Fast e~ Trig: Free Run TGy
St o SAtten: 10 48 ETIANNNNN
Mkr1 890.8 MHz
Ref Offset 20.63 4B
j0dBigv  Rel 15.84 dBm 10.84 dBm
Log
'1
LNp- - -
«m
"w: Lass
432
%0 .
|
4"
[
32 %,,,.
&2 . t +
742 1
e i T T T e
| | i =
Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 5.000 s (2680 pts)
usa cianus 8 DC Coupled
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Channel Position T - Antenna A - 5SMHz Bandwidth

S e ottt ; — —

enter Freq 3.670000000 GHz ) T sAvg TypecRMS
- AR 2O mj'rm - Tr‘ ’I‘-.U"

# Gt ow #Atten: & 4B
Mkr1 3.655 2 GHz
Ref Offset 28.25 4B

9 gam« Refl 20.00 dBm -54.47 dBm

10op- - - - + -

o

) WE
ol

00

&«

o0 1-

Joe
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 s (9320 pts)
[T1<w) (90N TH)

Channel Position T - Antenna A - 5SMHz Bandwidth

p— P — -
Hz y y #Avg Type:RMS et 239 5%
o l‘u.j-;:::n Do ::&:T:Oun TETIA NN KN &
Mkr1 6.429 1 GHz
Ref Offset 23.96 4B
I gs«m Refl 3.96 dBm -66.31 dBm
amj- - — —4- - - 4 4
wo wak 2
X0
40 .
.,
o] - B A I S S S
xa i i
&0
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
Ves (308 TH
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Channel Position B - Antenna A - 10 MHz Bandwidth

BAvg Type: RMS

I!Rcs BW 1.0 MHz FVBW 3.0 MHz*
[T1<w)

S '"‘Pvc PRI Fas e~ Trg FresRun
# Gt ow #Atten: 10 28
Mkr1 873.3 MHz
Ref Offset 20.63 4B
j0dBiav  Refl 13.57 dBm 8.56 dBm
Log ?‘
LY - . .l‘ -
50
wil 14 £1 e
X4
x4
|
it i %
) -— er—r«
&4 i ‘ ' 4
WWM | T ———
|
Start 9 kHz Stop 1.3400 GHz
#Sweep 35.000 s (2680 pts)

cwns g DC Coopled

Channel Position B - Antenna A - 10 MHz Bandwidth

000 GHz |

SAvg Type: RMS

usa

i o Sl 40y i
Mkr1 3.653 7 GHz
Ref Offset 28.25 4B
s gslau Rer 20.00 dBm -54.47 dBm
100p- - -
(18§
. WE
el
00 .
4«0
2l -
0o
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 5 (9320 pts)
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Channel Position B - Antenna A - 10 MHz Bandwidth

S e ottt ; — —
enter Freq 7.500000000 GHz B T savg TypecRms
PR N TTPND Fast ~e— tl’v Fres Run
EGantigh attan: & dB
Mkr1 7.561 3 GHz
Ref Offset 23.96 dB
[3geisy_Ref 3.96 dBm -66.32 dBm
a4 - -
w0 1£ 04 e
%0
40
1
7] — E— — S — . A— S — S —
w0 4
=0
Start 6.000 GHz Stop 9.000 GHz
I!Rcs BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
[T1<w) CTATY

Channel Position M - Antenna A - 10 MHz Bandwidth

enter Freq 670, 0 #Avg Type:RMS o0
e Pl Fast o~ Trig Free Run TIPS MWy
¥ Gaind ow SAtten: 1028 IETIANNNNN
Ref Offset 20.69 48 Mkr1 884.8 MHz
10dBigv  Rel 13.40 dBm 8.35dBm
Log "
a0} - - - - i d
am
wE AL
x5
x5 i }
f \
., [
=5 i l 1]
= JWW lw» —
Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz" #Sweep 5.000 s (2680 pts)
- cna 8 DC Coupled
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Channel Position M - Antenna A - 10 MHz Bandwidth

T o brawry o \ N R T o
18 ) %Y A | sawsag | LIGH ] i 12:41 30 #M e
enter Freq 3.670000000 GHz | SAvg Type: RMS NG5 45§
- —A—- PR Fast —e-  Trig FresRun Tivimwavavw
¥ Gaind ow SAtten: & dB IETIANNKNN
Mkr1 3.654 7 GHz
Ref Offset 28.26 dB
9 gam« Refl 20.00 dBm -54.48 dBm
10op- - - - - -
oot
- WE
ol
00
&«
o0 -
500 | mmp— B 3
oo
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 s (9320 pts)
[T1<w) (90N TH)

Channel Position M - Antenna A - 10 MHz Bandwidth

Fz T, T mavg Type: RMS -
o l‘u.j-;:::n Do ::&:T:Oun ETIANNKN N
Mkr1 6.233 0 GHz
Ref Offset 23.96 dB
I gs«m Refl 3.96 dBm -66.29 dBm
amj- - — —4- - - e 4
wo wak 2
)
&£ .
1
wohe— S L B L S !
- S S S — a—
xn i i
&0
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
Ves (908 TH)
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Channel Position T - Antenna A - 10 MHz Bandwidth

. 0 * #Avg Type:RMS S
Sssss s 3| Trig Frea R Ti ey
o/ :“':nr:.:w B n":mr;;" IETIANNNNN
Ref Offset 20,69 B Mkr1 885.8 MHz
9 gsm« Rel 13.43 dBm 8.47 dBm
1
)
EES 5 - .. -
e = AL Dy
wh
{
Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 35.000 s (2680 pts)
v e 8 DC Coupled

Channel Position T - Antenna A - 10 MHz Bandwidth

SAvg Type: RMS

000 GHz |

- o 'I 'Lj i‘;" B :::,:T:;" n NN
Mkr1 3.654 2 GHz
Ref Offset 28.25 dB
{9 geiam Ref 20.00 dBm -54.45 dBm
1o} 4 4
i
. WE
01
00 .
o
o0 1-
0o
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz* #Sweep 9.320 5 (9320 pts)

usa
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BAjBT TOV

Channel Position T - Antenna A - 10 MHz Bandwidth

SAvg Type: RMS
Trig Free Run TIEC ey
SAtten: & dB ETIANNKNN
Mkr1 7.549 3 GHz
Ref Offset 23.96 dB
[3geisy_Ref 3.96 dBm -66.25 dBm
a4 -
w0 A€ 4 oy
XL
&0
1
90 = e ¥ — = — — a2, — —
B0 T
0
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
[T1<w) (90N TH)

Configuration 5 — LTE SC Antenna B (see table 3)

Maximum Output Power 17 dBm (per port)

Channel Position B - Antenna B - 5 MHz Bandwidth

18 %5 0 A D TRl T
enter Freq 670,004500 MHz #Avg Type:RMS ACE
T E T T PO Fast —»~ T Free Run NN,
¥ G s ow SAtten: 1028 WA N

Mkr1 872.3 MHz

Ref Offset 20.72 dB
ggeisn _Rer 16.00 aBm 11.00 dBm
?l

l

M,_ -~ -
|

Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 35.000 s (2680 pts)
= ctanus 8 DC Couplod
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Channel Position B - Antenna B - 5 MHz Bandwidth

T o brawry o . R
enter Freq 3.670000000 GHz | “#Avg Type: RMS
— —— h——— “Fast - 1rig FresRun Tivimwavavw
¥ Gaind ow SAtten: & dB IETIANNKNN
Mkr1 3.660 7 GHz
Ref Offset 26.42 dB
9 gam« Refl 20.00 dBm -56.39 dBm
10op- - -
oot
) WE
ol
00
&«
ol 1
s0l— 1~_M'\J\w_-~
Joe
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 s (9320 pts)
[T1<w) (90N TH)

Channel Position B - Antenna B - 5 MHz Bandwidth

SAvg Type: RMS

usa

Hz :
T e e ot
Mkr1 7.565 3 GHz
Ref Offset 2442 dB
I gs«m Rel 4.52 dBm -65.73 dBm
EFas - -
54 16
-5
455 .
484
G e e e dom S— . T w—
£s I 4
=£5
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)

CTATG
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Channel Position M - Antenna B - 5 MHz Bandwidth

¥ 0 - SAvg Type: RMS
o WE . PR Fau -+ g FresRun
# G 4 ow #atten: 10 28
Mkr1 881.8 MH2
Ref Offset 20.72 dB

j0dBiav  Rel 16.05 dBm 11.08 dBm
Log '

[ % 5 - -

- !

"o LIAR L
M0

|

MU

dur ! ‘\

&40 . . ‘ -

" |
{ |

Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 35.000 s (2680 pts)
usa cranus & DC Coupled

Channel Position M - Antenna B - 5 MHz Bandwidth

SAvg Type: RMS

B bt
ETIANNNNN

Trig Fres Run
SAtten: & dB

Mkr1 3.675 8 GHz
Ref Offset 26.42 dB
I ga«n R:'r 20.002%3; -56.24 dBm

1uop-

161 ol

Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 5 (9320 pts)

usa
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Channel Position M - Antenna B - 5 MHz Bandwidth

A e A . —— T
enter Freq 7.500000000 GHz ’ #4vg Type: RMS e
e ey (Y ] Trig Fres Run ‘:"\ W
EGantigh SAtten: 0 dB IETANNKNN
Mkr1 7.537 3 GHz
Ref Offset 2442 dB
9 gsm« Refl 4.52 dBm -65.62 dBm
Le)- - . -
v AT
45
1
o I DI E— — — | —
Start 6.000 GHz Stop 9.000 GHz
I!Rcs BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
(= CTAT

Channel Position T - Antenna B - 5 MHz Bandwidth

SAvg Type: RMS

X 0 o [
-l e
Mkr1 890.3 MHz
Ref Offset 20.72 dB
10dBiav  Rel 16.06 dBm 11.07 dBm
Log "
biE - -

| | s
Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz* #Sweep 5.000 s (2680 pts)
usa cna 8 DC Coupled
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Channel Position T - Antenna B - 5 MHz Bandwidth

E,'Zi«ﬁ_—-wfwﬁ
Center Freq 3.670000000 GHz
PR

Ref Offset 26,42 dB
I‘.g SBICM Rel 20.00 dBm

¥ lans ow

i - Trg FresRun

Satten: & dB

BAvg Type: RMS

Mkr1 3.667 7 GHz
-56.39 dBm

1nop-

161 e

00

&«

ol 1

S0 MM’———N
Jo0
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 s (9320 pts)
[T1<w) (90N TH)

Channel Position T - Antenna B - 5 MHz Bandwidth

SAvg Type: RMS

usa

Hz :
o l‘u.j-;:::n Do ::&:T:Oun TETIA NN KN N
Mkr1 6.243 0 GHz
Ref Offset 2442 dB
I gs«m Rel 4.52 dBm -65.72 dBm
EFas - -
X 160
EE
55 t
484
'1
& Sen—. A FESRE—— - —— s— I — VN, Tmm—— S FE—
&5 T 1
=3
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
(308 TH
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Channel Position B - Antenna B - 10 MHz Bandwidth

P e St . N —— e
18 v Ry aNss K | ‘ 5 24T 20 P M )
enter Freq 670.004500 MHz Y Sy Type S oo XKD
e :;&:ﬂ?:w =2 M"t';-n 108 IETIANNNNN
Mkr1 872.8 MH2
Ref Offset 20.72 dB
[ggeicy _ Ref 1295 dBm 7.93 dBm
’1
29 . - -
708
. i 1901 g,
| | |
Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 35.000 s (2680 pts)
usa anus & DC Coupled
Channel Position B - Antenna B - 10 MHz Bandwidth
— T el
LIGH J G29:15 PN M 9
SAvg Type: RMS TRCE[ 2345 6
Trig Fres Run TEE | ey
SAtten: £ 48 ETANNKNN
Mkr1 3.659 2 GHz
Ref Offset 26.42 dB
I gsm« Rel 20.00 dBm -56.33 dBm
100p- . -
o
i W
el
00 .
4«0
L q 4 .
SO0 MWA'AWAP——M
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 5 (9320 pts)
Ves CIangG
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Channel Position B - Antenna B - 10 MHz Bandwidth

A e A : — T
AL L LR - | LS . 24T 11 PN 3
enter Freq 7.500000000 GHz 1 #avg Type: RMS e AR
e =" et - T PreeRun Tirimwaivvvm
EGantigh SAtten: 0 dB IETANNKNN
Mkr1 6.252 5§ GHz
Ref Offset 2442 dB
9 gsm« Refl 4.52 dBm -65.76 dBm
Le)- . -
v LA
EE
45
1
e — — = — — T— — —
=3
Start 6.000 GHz Stop 9.000 GHz
I!Rcs BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
[T1<w) CTATY

Channel Position M - Antenna B - 10 MHz Bandwidth

. S| ] T [~E-5
enter Freq 670, 0 #Avg Type:RMS
S ' { S— 0 TR N g T Wy
¥ Gaind ow SAtten: 1028 IETIANNNNN
Ref Offset 20.72 dB Mkr1 884.8 MHz
j0dBiav  Refl 13.53 dBm 8.51 dBm
Log ?1
3&3 - 4
s
oy A% B4 o)
" X
x5 $ [
il
i
= {, [
%5 i ! \
© ‘lhll'..ll Fyrees L - T
Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz* #Sweep 5.000 s (2680 pts)
s canas g DC Coupled
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Channel Position M - Antenna B - 10 MHz Bandwidth

E,'Zi«ﬁ_—-wfwﬁ . N
Center Freq 3.670000000 GHz e BT
PR

BAvg Type: RMS

usa

“Fast - Trg FresRun
# G 4 ow #atten: & dB
Mkr1 3.662 2 GHz
Ref Offset 26.42 dB
9 gam« Refl 20.00 dBm -56.42 dBm
10op- .
o
) WE
ol
00
&«
o0 1
S0 — N e ——
Joe
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 s (9320 pts)

CTATG

Channel Position M - Antenna B - 10 MHz Bandwidth

SAvg Type: RMS

usa

CTATG

Hz :
T e e ot
Mkr1 6.248 5 GHz
Ref Offset 2442 dB
I gs«m Rel 4.52 dBm -65.76 dBm
EFas -
. A 16 2
EE
45 *
484
1
4] Sees IR — B B B S -
£s I 4
£33
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
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Channel Position T - Antenna B - 10 MHz Bandwidth

. 5 " Bhvg Type: RMS
PR Fast ~+- Trig FreeRun
#Gaind ow Satten: 1008

Ref Offset 20.72 dB
{gg&ldu Rel 13.56 dBm

Mkr1 885.8 MHz
8.60 dBm

r

iteL-

su

16 £1 e

vl

X4

x4

WWW 5 i

Start 9 kHz

I!Rcs BW 1.0 MHz FVBW 3.0 MHz*
[T1<w)

cwns g DC Coopled

Stop 1.3400 GHz
#Sweep 35.000 s (2680 pts)

Channel Position T - Antenna B - 10 MHz Bandwidth

SAvg Type: RMS

Center Freq 3.6 000 GHz o I
¥ Laxn s ow SAtten: & dB

Ref Offset 26,42 dB
tg ga«m Refl 20.00 dBm

B bt
ETIANNNNN

Mkr1 3.669 7 GHz
-56.42 dBm

1uop-

161 ol

0 1

Start 1.340 GHz
#Res BW 1.0 MHz

usa

FVBW 3.0 MHz"

Stop 6.000 GHz
#Sweep 9.320 5 (9320 pts)
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Channel Position T - Antenna B - 10 MHz Bandwidth

i o Sraury e s N ——
enter Freq 7.500000000 GHz | ' Bavg Type: RMS
S—coc o T P Fast ~»- g Fres Run Tirimwaivvvm
¥ Gantigh SAtten: 0 dB ETIANNKNN
Mkr1 6.934 7 GHz
Ref Offset 2452 dB
[3geioy _ Ref 452 dBm -65.73 dBm
L&) + 4
A i
45
1
~7 | — e— - ——t — e = - 4+
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
[T1<w) (90N TH)

Configuration 6 — LTE MC Antenna A (see table 3)
Maximum Output Power 17 dBm (per port)

Channel Position M - Antenna A - 5 MHz Bandwidth

o o e ot , N— —
Ae v 5 0 4 D 33§ 1 2 i 2332
5 BAvg Type: RMS TRk}
enter Freq 670.004500 MHz ] — T e

¥ Gaind ow SAtten: 1428
Mkr1 872.8 MHz
Ref Offset 20.69 9B
1 gslm Rel 13.54 dBm 8.53 dBm

[ 2]
154 . -
L
o A e
x5 l

] v

J
Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 35.000 5 (2680 pts)

usa CTATus 8 DC Coupled
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Channel Position M - Antenna A - 5 MHz Bandwidth

T o brawry o \ N R
enter Freq 3.670000000 GHz ’ “#Avg Type: RMS e
— —— PR Fast —e-  Trig FresRun Tivimwavavw
¥ Gaind ow SAtten: & dB IETIANNKNN
Mkr1 3.663 2 GHz
Ref Offset 28.26 dB
9 gam« Refl 20.00 dBm -54.55 dBm
10op- - - - + -
oot
) WE
ol
00
&«
i 1
2 e ————— \W_,_——H
Joe
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 s (9320 pts)
[T1<w) (90N TH)

Channel Position M - Antenna A - 5 MHz Bandwidth

| sawssg | LIGH ] 2 125046 #M s
Hz SAvg Type: RMS '-w-_i [t2
——e - T
e e sl aRe
Mkr1 7.552 8 GHz
Ref Offset 23.96 4B
19 gam« Refl 3.96 dBm -66.30 dBm
L4 - - -— —4- - - -
wo 1f 4 oy
%0
&£ . .
1
@0 — T— e — e —————————
%0 4 4
&0
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
LU SIATG
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Channel Position M - Antenna A - 10 MHz Bandwidth

. 5 " Bhvg Type: RMS
e T PR Fast ~e—~  Trig Fres Run
S Gand ow SAtten: 10 28

Ref Offset 20.63 4B
I‘.g gBldM Rel 10.59 dBm

Mkr1 874.8 MH2
5.55 dBm

16 11 e

PR YT ek

Start 9 kHz
#Res BW 1.0 MHz

usa

#FVBW 3.0 MHz"

cwns g DC Coopled

Stop 1.3400 GHz
#Sweep 35.000 s (2680 pts)

Channel Position M - Antenna A - 10 MHz Bandwidth

SAvg Type: RMS

000 GHz |

usa

B T o 'I 'Lj i‘;" o :::.:T:;" o tiaund
Mkr1 3.640 7 GHz
Ref Offset 28.25 dB
{9 geiam Ref 20.00 dBm -54.52 dBm
100p- . -
(18§
. WE
el
00 $
o
A 4
501 s p——] ] \-—-\A(‘_’“
oo
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 5 (9320 pts)
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Channel Position M - Antenna A - 10 MHz Bandwidth

SAvg Type: RMS o
Trig Free Run TURG | Wy
SAtten: 0 dB ETIANNKNN
Mkr1 7.559 3 GHz
Ref Offset 23.96 4B
9 gsm« Refl 3.96 dBm -66.23 dBm
a4 -
w0 A€ 4 oy
XL
40
1
w0 4
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
Configuration 6 — LTE MC Antenna B (see table 3)
Maximum Output Power 17 dBm (per port)
Channel Position M - Antenna B - 5 MHz Bandwidth
o Sponan Areres ot A i . e L el
1% U 9 F s ANE: £ [ II‘H‘:L:!;‘.;}L
oner ! r’o‘l@?—@m’“gvc PRI Fau —e-  Trigs FresRun g *‘E::“m*':
¥ Laind ow SAtten: 1428 =
Mkr1 890.3 MHz
Ref Offset 20.72 dB
j0dBiav  Refl 12.93 dBm 7.88 dBm
Log
[ Al
1801 0w,
; |
|
Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 35.000 5 (2680 pts)
usa anus & DC Coupled
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Channel Position M - Antenna B - 5 MHz Bandwidth

T o brawry o \ N R ol
AL L %Y A | sawsag | LIGH ] 2 AT PN s
enter Freq 3.670000000 GHz | SAvg Type: RMS B (EERIEX
- —A—- PR Fast —e-  Trig FresRun Tivimwavavw
¥ Gaind ow SAtten: & dB IETIANNKNN
Mkr1 3.649 7 GHz
Ref Offset 26.42 dB
9 gam« Refl 20.00 dBm -56.37 dBm
10op- - - - - -
oot
- WE
ol
00
&«
ol 1
00— vwm}w»-"_——’ -
oo
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 s (9320 pts)
[T1<w) (90N TH)

Channel Position M - Antenna B - 5 MHz Bandwidth

Fz ' T savg Type: RMS

T e e it
Mkr1 6.225 5 GHz
Ref Offset 2442 dB
I gs«m Rel 4.52 dBm -65.68 dBm
La)- - - -+ - . + +
X 160
EE
45 *
484
.1
L] S=== e e e e ——
L5 . -
£33
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
v (308 TH
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Channel Position M - Antenna B - 10 MHz Bandwidth

: a SAvg Type: RMS
e T PR Fast ~e—~  Trig Fres Run
S Gand ow SAtten: 1428

Ref Offset 20.72 dB

[-E

Mkr1 885.8 MHz
5.66 dBm

usa

10 dBiav  Rel 10.64 dBm
Log 1
b
one - “as -
am
ML Y
=4
Y

Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 35.000 s (2680 pts)

cwns g DC Coopled

Channel Position M - Antenna B - 10 MHz Bandwidth

L . Ho N L Ana y : Iu Type: RMS
enter Freq 3.6 000 GHz Trig: Fres Run il

- o 'IIL"'- i‘;" B SAtten: § dB n NN
Mkr1 3.661 2 GHz
Ref Offset 26.42 dB
{9 geiam Ref 20.00 dBm -56.41 dBm
1o} 4 4
i
. WE
01
00 .
©0
o M} ‘ e —
500 s = \“\_.-Wr-f—'-—'
0o
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz* #Sweep 9.320 5 (9320 pts)

usa
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Channel Position M - Antenna B - 10 MHz Bandwidth

S e ottt : —
Center Freq 7.500000000 GHz 5.'r]m N e #4vg Type: RMS l;v.\ ERKEX
EGantigh Satten: 0 dB ETIANNKNN
Mkr1 7.554 3 GHz
Ref Offset 2452 dB
9 gam« Refl 4.52 dBm -65.77 dBm
Le)- . -
. AT
45
&4
1
P73 ) S—— e e — — e TN .. —
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
[T1<w) (90N TH)
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Configuration 9 — WCDMA + LTE Antenna A (see table 5)
Maximum Output Power 17 dBm (per port)

Remarks

LTE Modulation = QPSK

Channel Position MRFBW - Antenna A

#Avg Type: RMS

Ref Offset 20,63 4B
tggalﬂv Rel 13.15 dBm

T | )

05-40:10 AM Mar L, J015
TRCE[T 2345 6

TIPG | wr vy

TeTiA NNKN N

Mkr1 872.3 MHz
8.06 dBm

WWM L‘--n-nww por

#Res BW 1.0 MHz FVBW 3.0 MHz*

usa anus & DC Coupled

Start 9 kHz
#Sweep 35.000 5 (2680 pts)

Stop 1.3400 GHz
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Channel Position MRFBW - Antenna A

A o brawy ot , o — Lo
AL . 83 - LIGH ) O 4057 AM M L8, S
¥ R} cE} 2 ] n
Center Freq 3.670000000 GHz ?r].“ o Bavg Type: RMS ‘:;‘l_i 145 €
¥ Gaind ow SAtten: & dB IETIANNKNN
Mkr1 3.666 2 GHz
Ref Offset 28.26 dB
9 galau Refl 20.00 dBm -54.24 dBm
1o -
o
wo
WE
ol
00
4«0
o0 1
2, NP R B
Joe
Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 s (9320 pts)
[T1<w) (90N TH)
Channel Position MRFBW - Antenna A
LS . bR - LGN ™ . OQ.AIN‘;:__ 3.
Type: RMS T™CE[T 2345
Center Freq 7.° 000 GHz R PR Savg Type: RM < FARLL
¥ Gantigh Satten: O dB ETIANNKNN
Mkr1 7.555 8 GHz
Ref Offset 23.96 4B
I gﬂlﬂ Refl 3.96 dBm -66.26 dBm
Ry = - - -4
wo wak 2
%0
40 .
B e T e S e
%o . 4
&0
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
Ves (908 TH)
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Configuration 9 — WCDMA + LTE Antenna B (see table 5)

Maximum Output Power 17 dBm (per port)
Remarks
LTE Modulation = QPSK

Channel Position MRFBW - Antenna B

— julpﬁ
L= R U‘\'H.l_.]f'ﬂx

SAvg Type: RMS TRCET 2345 6
1< vy

TR NN KN N

Mkr1 871.8 MHz

Ref Offset 20.72 dB
I gBlﬂv Refl 13.790 dBm 8.84 dBm

179} . .,\T - 4
|

x2 ’ } *+ 1
|
|

®) i

=2 . { ’ |
% - s Lﬂ%‘-ﬂ.&TwA

Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 35.000 5 (2680 pts)
usa anus & DC Coupled
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Channel Position MRFBW - Antenna B

A o brawy ot \ . N
- 0000 " BAvg Type: RMS
Center Freq 3.670000000 GHz ?r]‘“ T va Type e
¥ Gaind ow SAtten: & dB IETIANNKNN
Mkr1 3.665 2 GHz
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#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 s (9320 pts)
[T1<w) (90N TH)

Channel Position MRFBW - Antenna B

1S . NI - . N tal LIGH ™
y ? #Avg Type:RMS ;
Center Freq 7.° 000 GHz R PR va Type =
¥ Gantigh Satten: O dB ETIANNKNN
Mkr1 6.941 7 GHz
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.'I
Y] — — ~ —
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Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
v (308 TH
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Praduct Service
Configuration 10 —- WCDMA + LTE Antenna A (see table 5)
Maximum Output Power 17 dBm (per port)
Remarks

LTE Modulation = QPSK

Channel Position MRFBW - Antenna A

?-.v'p‘a

{ 1039:00 AM beas 18, 3015

#Avg Type: RMS s (R EREL
— WE PR - Irgfrefon et NN NN N
Mkr1 875.8 MH2

Ref Offset 20.69 dB
s gwm Rel 11.95 dBm 6.89 dBm

Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 35.000 s (2680 pts)

usa cranus 8 DC Coupled
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Channel Position MRFBW - Antenna A

A o brawy ot , o — e
AL L %Y A 1 LIGH ] 5 luwtu'm\;:_‘._v. S
SAvg Type:RMS ThRCE
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[ggeicy _ Ref 20.00 dBm -54.55 dBm
1o .
o
wo
WE
ol
00 .
4«0
pa 1
Joe
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#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 s (9320 pts)
[T1<w) (90N TH)
Channel Position MRFBW - Antenna A
1 50000 : " Bhvg Type RMS
Center Freq 7.° 000 GHz R PR va Type Ti55 e
¥ Gantigh Satten: O dB ETIANNKNN
Mkr1 6.253 5§ GHz
Ref Offset 23.96 4B
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wo wak 2
X0
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1
) === . e D S S S S
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Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
Ves (908 TH)
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Configuration 10 - WCDMA + LTE Antenna B (see table 5)

Maximum Output Power 17 dBm (per port)
Remarks
LTE Modulation = QPSK

Channel Position MRFBW - Antenna B

. L in)
LOET 00 AM M L8, 005
#Avg Type:RMS TRCE[T 2345 6
TG e vy
ETIANNKNN
Ref Offset 20.72 dB Mkr1 876.8 MHz
{ggalm Refl 11.13 dBm 6.14 dBm
1
1 4 I} 4 4
an?
| -
29
' AN e
Start 9 kHz Stop 1.3400 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 35.000 5 (2680 pts)
" canis & DC Coupled
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Channel Position MRFBW - Antenna B

A e A . . o e
AL L %Y A 3 ] i 10341 57 AM ar 1§, 3015
enter Freq 3.670000000 GHz | #avg Type: RMS I3 45
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¥ Gaind ow SAtten: & dB ETIANNKNN
Mkr1 3.655 2 GHz
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Start 1.340 GHz Stop 6.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 9.320 s (9320 pts)
[T1<w) (90N TH)
Channel Position MRFBW - Antenna B
Fiz = aAvg Typei RMS =
R -~ Sl -+ g b o1
Mkr1 6.255 0 GHz
Ref Offset 2452 dB
I gs«m Rel 4.52 dBm -65.77 dBm
Le)- - -
.n 164
45 t
484
1
R S L 1. s e e T e S S——
Start 6.000 GHz Stop 9.000 GHz
#Res BW 1.0 MHz FVBW 3.0 MHz" #Sweep 6.000 s (6000 pts)
Ves (908 TH)
Limit -16dBm
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Praduct Service
2.5 FREQUENCY STABILITY

251 Specification Reference

FCC CFR 47 Part 2, Clause 2.1055
FCC CFR 47 Part 22, Clause 22.355
Industry Canada RSS-132, Clause 5.3
Industry Canada RSS-GEN, Clause 4.7
2.5.2 Date of Test and Modification State

18 March 2015 - Modification State 0

253 Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

254 Environmental Conditions
Ambient Temperature 27.3°C
Relative Humidity 18.5%
255 Test Method
The EUT was placed in a Climatic Chamber and connected to a Vector Signal Analyser via an
attenuator. The temperature was varied over the range -30°C to +50°C in 10°C steps. At each

temperature interval, the EUT was left to stabilise. After this period of time, the mean Frequency
Error was measured and recorded on the Middle channel.

At 20°C, the voltage was varied between 85% and 115% of the nominal declared voltage. At

each extreme voltage, the mean Frequency Error was measured and recorded on the Middle
channel.

2.5.6 Test Results

Configuration 5 — LTE SC Antenna A

Maximum Output Power 17 dBm (per port)

Frequency Error (Hz)

Temperature ”
Channel Position M

-30°C NPD

-20°C NPD

-10°C 2.64

0°C 2.01

+5°C 1.74

+10°C 2.40

+20°C 1.72

+30°C 2.19

+40°C 2.73

+50°C 2.15
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Remarks

Praduct Service

IRU 2242 was outside climatic chamber at ambient temperature. NPD = No Power Detected.
Used Test Model / Channel Bandwidth = ETM1.1 (QPSK) / 5 MHz.

Configuration 1 — WCDMA SC Antenna A

Maximum Output Power 17 dBm (per port)

Frequency Error (Hz)

Temperature —
Channel Position M

-30°C NPD

-20°C NPD

-10°C 1.92

0°C 1.24

+5°C -1.17

+10°C 1.48

+20°C 1.51

+30°C -1.14

+40°C -1.85

+50°C -1.45

Remarks

IRU 2242 was outside climatic chamber at ambient temperature. NPD = No Power Detected.

Used Test Model = TM1 (QPSK).

Configuration 5 — LTE SC Antenna A

Maximum Output Power 17 dBm (per port)

Frequency Error (Hz)
Voltage "
Channel Position M
-40.8 V 2.10
-48.0V 1.72
-55.2V 1.60
Remarks

IRU 2242 was outside climatic chamber at ambient temperature. Used Test Model / Channel
Bandwidth = ETM1.1 (QPSK) / 5 MHz.
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Configuration 1 — WCDMA Antenna A

Maximum Output Power 17 dBm (per port)

Praduct Service

Frequency Error (Hz)
Voltage "
Channel Position M
-40.8V 1.74
-48.0V 151
-55.2V 1.63
Remarks

IRU 2242 was outside climatic chamber at ambient temperature. Used Test Model = TM1

(QPSK).

Limit

+1.5 ppm or +1.322 kHz
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SECTION 3

TEST EQUIPMENT USED

Document 75929787 Report 01 Issue 1 Page 115 of 120



%
5%

BT

3.1

Document 75929787 Report 01 Issue 1

TEST EQUIPMENT USED

List of absolute measuring and other principal items of test equipment.

Praduct Service

Calibration
Instrument Manufacturer Type No. TE No. Period Calibration Due

(months)
Maximum Peak Output Power and Peak to Average Ratio - Conducted
Hygrometer Rotronic Al 2138 12 03-Dec-2015
DMM Fluke 179 4007 12 31-Jul-2015
Spectrum Analyser | Agilent PXA N9030A US49230391 12 22-Sep-2015
Network Analyser | Agilent 8722ES US39175387 12 15-Oct-2015
Power Meter Agilent 1912A MY45101348 24 22-Jul-2016
Power Sensor Agilent 1921A MY52410016 12 22-Jul-2015
PSU Xantrex XKW60-50 1001425551 - O/P Mon
Attenuator (20dB) | Hewlett Packard | 8491A - - O/P Mon
Occupied Bandwidth
Hygrometer Rotronic Al 2138 12 03-Dec-2015
DMM Fluke 179 4007 12 31-Jul-2015
Spectrum Analyser | Agilent PXA N9030A US49230391 12 22-Sep-2015
Network Analyser | Agilent 8722ES US39175387 12 15-Oct-2015
Power Meter Agilent 1912A MY45101348 24 22-Jul-2016
Power Sensor Agilent 1921A MY52410016 12 22-Jul-2015
PSU Xantrex XKW60-50 1001425551 - O/P Mon
Attenuator (20dB) | Hewlett Packard | 8491A - - O/P Mon
Band Edge
Hygrometer Rotronic Al 2138 12 03-Dec-2015
DMM Fluke 179 4007 12 31-Jul-2015
Spectrum Analyser | Agilent PXA N9030A US49230391 12 22-Sep-2015
Network Analyser | Agilent 8722ES US39175387 12 15-Oct-2015
Power Meter Agilent 1912A MY45101348 24 22-Jul-2016
Power Sensor Agilent 1921A MY52410016 12 22-Jul-2015
PSU Xantrex XKW60-50 1001425551 - O/P Mon
Attenuator (20dB) | Hewlett Packard | 8491A - - O/P Mon
Transmitter Spurious Emissions
Hygrometer Rotronic Al 2138 12 03-Dec-2015
DMM Fluke 179 4007 12 31-Jul-2015
Spectrum Analyser | Agilent PXA N9030A US49230391 12 22-Sep-2015
Network Analyser | Agilent 8722ES US39175387 12 15-Oct-2015
Power Meter Agilent 1912A MY45101348 24 22-Jul-2016
Power Sensor Agilent 1921A MY52410016 12 22-Jul-2015
PSU Xantrex XKW60-50 1001425551 - O/P Mon
Attenuator (20dB) | Hewlett Packard | 8491A - - O/P Mon
HPF Mini-Circuits 1340-4000 - - O/P Mon
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Calibration
Instrument Manufacturer Type No. TE No. Period Calibration Due
(months)
Frequency Stability
Hygrometer Rotronic Al 2138 12 03-Dec-2015
DMM Fluke 179 4007 12 31-Jul-2015
Thermometer Fluke 51 3173 12 01-Dec-2015
Spectrum Analyser R&S FSQ 101165/026 12 20-Oct-2015
Network Analyser Agilent 8722ES US39175387 12 15-Oct-2015
PSU Xantrex XKW60-50 1001425551 - O/P Mon
Attenuator (20dB) Hewlett Packard | 8491A - - O/P Mon
Climatic chamber Burnsco RTC-37P-3-3 07-07 - O/P Mon

O/P Mon — Output Monitored with Calibrated Equipment
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3.2 MEASUREMENT UNCERTAINTY

Praduct Service

For a 95% confidence level, the measurement uncertainties for defined systems are:-

Test Discipline Frequency / Parameter MU
Conducted Maximum Peak Output Power 30 MHz to 20 GHz Amplitude +0.5dB
Conducted Emissions 30 MHz to 20 GHz Amplitude +3.5dB
Frequency Stability 30 MHz to 2 GHz Amplitude +0.03 Hz
Occupied Bandwidth Up to 20 MHz Bandwidth + 290 kHz
Band Edge 30 MHz to 20 GHz Amplitude +3.5dB
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SECTION 4

ACCREDITATION, DISCLAIMERS AND COPYRIGHT
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Praduct Service
41 ACCREDITATION, DISCLAIMERS AND COPYRIGHT

Gk

UKAS

TESTING

This report relates only to the actual item/items tested.

Our UKAS Accreditation does not cover opinions and interpretations and any expressed are outside the
scope of our UKAS Accreditation.

Results of tests not covered by our UKAS Accreditation Schedule are marked NUA
(Not UKAS Accredited).

© 2015 TUV SUD Product Service
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ANNEX A

MODULE LIST
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Configuration A
Product Product No R-State Serial No
IRU 2242 KRC 161 444/1 R1C C828840931
RD 2242 B5 KRY 901 332/1 R1B C829459692
SUP 6601 BFL 901 009/1 R3B BR81278870
" Software Version: CXP9013268/14 Revision: R59FK "
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